You are on page 1of 451

Normet Spare Parts Manual

Service parts / Safety labels

Engine assembly

Frame construction

Hydraulics

Electrics

Transmission

Equipment

KEEP YOUR VEHICLE IN EFFICIENT WORK


BY USING GENUINE SPARE PARTS

Normet Oy e-- mail address for Spare Parts orders:


AHMOLANTIE 6 spareparts@normet.fi
FI--- 74510 IISALMI
FINLAND
Tel. +358(0)17 83 241 Spare Parts FAX:
Fax. +358(0)17 823 606 +358(0)17 8324 308
www.normet.fi

57989089
Utilift 6605 B 100022734 #603
Service parts / Labels

Reference:1 Page:1
Utilift 6605 B 100022734 #603
Service parts / Labels

Item Part No. Description Standard designation Qty


1_1 Carrier service parts
1_2 Engine service parts
01010670 Symbol set, Text symbols
31017470 Symbol set, Front frame
31017730 Symbol set, Rear frame
31017490 Symbol set, Basket
31017740 Symbol set, Front and Rear frame
31017500 Symbol set, Cabin

Reference:1 Page:1
Utilift 6605 B 100022734 #603
Carrier service parts

1 2 3

4 5 6

Reference:1_1 Page:1_1
Utilift 6605 B 100022734 #603
Carrier service parts

Item Part No. Description Standard designation Qty


1 56017536 FILLER FILTER 2
2 57624780 RETURN FILTER CARTRIDGE 1
3 56052657 AIR CLEANER CARTRIDGE, OUTER 1
4 56052665 AIR CLEANER CARTRIDGE, INNER 1
5 57204158 TRANSMISSION OIL FILTER 1
6 57412510 FILTER ELEMENT FOR BREATHER 1

Reference:1_1 Page:1_1
Utilift 6605 B 100022734 #603
Engine service parts

2
4
1

Reference:1_2 Page:1_2
Utilift 6605 B 100022734 #603
Engine service parts

Item Part No. Description Standard designation Qty


1 57415940 FUEL FILTER 2
2 100026045 FUEL-PRE FILTER / WATER SEPARATOR COMPLETE 1
3 100025976 FUEL-PRE FILTER / WATER SEPARATOR CARTRIDGE 1
4 100025975 ENGINE OIL FILTER 1
5 100021569 ENGINE BELT 1

Reference:1_2 Page:1_2
Utilift 6605 B 100022734 #603
Symbol set, Text symbols

Reference:01010670 Page:1_3
Utilift 6605 B 100022734 #603
Symbol set, Text symbols

Item Part No. Description Standard designation Qty


1 41019640 SYMBOL-SAFETY INSTRUCTIONS 1
2 41019620 SYMBOL-SAFETY INSTRUCTIONS 1
3 41019650 SYMBOL-HIGH PRESSURE HYDRAULIC OIL 2
4 41019670 SYMBOL-DANGER OF CRUSHING 2
5 46071990 WARNING - HAZARDOUS TIPPING MOTION 2
6 45660330 SYMBOL-GENERAL INSTRUCTIONS 2

Reference:01010670 Page:1_3
Utilift 6605 B 100022734 #603
Symbol set, Front frame

16 14
4 18
1
17 15
5 19

8
20
25

21
2

3 22
7

12 13

10 11
9

23 24

Reference:31017470 Page:1_4
Utilift 6605 B 100022734 #603
Symbol set, Front frame

Item Part No. Description Standard designation Qty


1 41016830 SYMBOL-DIPSTICK OF MOTOR OIL 1
2 41014270 STICKER - LIFTING POINT 2
3 45218570 STICKER - FREEZE POINT 1
4 41019310 SYMBOL-FUEL FILTER 1
5 41018670 SYMBOL -OIL FILTER 1
7 41012400 SYMBOL - ENGINE OIL DRAINAGE 1
8 41016820 SYMBOL-DIPSTICK OF GEARBOX OIL 1
9 41011800 PLATE 1
10 41010539 SYMBOL-TRANSMISSION OIL 1
11 41010612 SYMBOL-HYDRAULIC OIL FILLING 1
12 41010462 SYMBOL-FUEL 1
13 41010740 SYMBOL-WATER 1
14 41018560 SYMBOL-MEASURING PLACE-CHARGING PRESSURE 1
15 41018550 SYMBOL-MEASURING PLACE-SAFETY BRAKE 1
16 41019040 SYMBOL-BRAKE ENGINE/LOAD END AXLE 1
17 41018580 SYMBOL-MEASURING PLACE-TRANSMISSION CLUTCH 1
PRESSURE
18 41016990 SYMBOL-GREASER SUPPORT BEARING 1
19 41016620 SYMBOL-GREASER STEERING CYLINDER 1
20 41016630 SYMBOL-GREASER FRAME JOINT 1
21 41016640 SYMBOL-GREASER BRAKE CYLINDER 3
22 41016650 SYMBOL-GREASER OSCILLATION 1
23 41017100 SYMBOL-EXTINGUISHER`S INSTRUCTIONS 1
24 41019100 SYMBOL -EXTINGUISHER 1
25 41018660 SYMBOL -AIR FILTER 1

Reference:31017470 Page:1_4
Utilift 6605 B 100022734 #603
Symbol set, Rear frame

10 6

12 4 7
14

9 11 1

13

5 3

Reference:31017730 Page:1_6
Utilift 6605 B 100022734 #603
Symbol set, Rear frame

Item Part No. Description Standard designation Qty


1 41014270 STICKER-LIFTING POINT 2
2 41016600 SYMBOL-SUPPORT LEGS UP/DOWN ENGINE END 1
3 41016580 SYMBOL-SUPPORT LEGS EXTENSION ENGINE END 1
4 41016680 SYMBOL-BOOM TURNING 1
5 41016670 SYMBOL-BOOM EXTENSION 1
6 41016660 SYMBOL-BOOM DOWN/UP 1
7 41019010 SYMBOL-LOADING OF BASKET 500 KG(2 PER) 1
8 41016460 SYMBOL-MAX DIRECTIONAL LOAD OF BOOM 1
10 41019020 SYMBOL-WIND LOAD 1
11 41017210 SYMBOL-RESIDENCE FORBIDDEN 1
12 41016940 SYMBOL-INSTRUCTIONS OF EMERGENCYPUMP 1
13 46072780 MACHINE PLATE, TBB-BOOMS 1
14 55132195 CLINOMETER 2

Reference:31017730 Page:1_6
Utilift 6605 B 100022734 #603
Symbol set, Basket

7
4 1 3 2
13

12
5

11
6

10

9 8

Reference:31017490 Page:1_6
Utilift 6605 B 100022734 #603
Symbol set, Basket

Item Part No. Description Standard designation Qty


1 41016680 SYMBOL-BOOM REVERSE 1
2 41016660 SYMBOL-BOOM DOWN/UP 1
3 41016670 SYMBOL-BOOM EXTENSION 1
4 41016900 SYMBOL-BOOM BASKET TILT 1
5 41019010 SYMBOL-LOADING OF BASKET 500 KG(2 PER) 1
6 41016460 SYMBOL-MAX DIRECTIONAL LOAD OF BOOM 4 1
7 41010750 SYMBOL-COMPRESSED AIR 1
8 41016470 INSTRUCTIONS OF EMERGENCY ROPE 1
9 41016390 SYMBOL-RESIDENCE FORBIDDEN 1
10 41016400 SYMBOL-PERSONAL TRANSPORT FORBIDDEN (BASKET) 1
11 41016420 SYMBOL-MATERIAL TRANSPORT FORBIDDEN 1
12 41019020 SYMBOL-WIND LOAD 1
13 41016940 INSTRUCTIONS OF EMERGENCYPUMP 1

Reference:31017490 Page:1_6
Utilift 6605 B 100022734 #603
Symbol set, Front and Rear frame

4
6

3 2 5

Reference:31017740 Page:1_8
Utilift 6605 B 100022734 #603
Symbol set, Front and Rear frame

Item Part No. Description Standard designation Qty


1 51954022 ANTI-SKID TAPE 12
2 41014010 UTILIFT STICKER 2
3 35120427 TAPE L=1200 9
4 51970671 WARNING STREAK 10
5 21888987 TAPE NORMET 2
6 11888971 TAPE NORMET 1

Reference:31017740 Page:1_8
Utilift 6605 B 100022734 #603
Symbol set, Cabin

5 4

6 7

Reference:31017500 Page:1_9
Utilift 6605 B 100022734 #603
Symbol set, Cabin

Item Part No. Description Standard designation Qty


2 41011010 SYMBOL PLATE 1
3 41010690 SYMBOL-HAND THROTTLE 1
4 41010521 SYMBOL-MAIN SWITCH 1
5 41016480 SYMBOL-DONT OPEN THE MAIN SWITCH WHILE ENGINE IS 1
RUNNING
6 41017100 SYMBOL-EXTINGUISHER`S INSTRUCTIONS 1
7 41019100 SYMBOL -EXTINGUISHER 1
8 41016800 SYMBOL -BATTERY 1

Reference:31017500 Page:1_9
Utilift 6605 B 100022734 #603
Engine assembly

Reference:2 Page:2
Utilift 6605 B 100022734 #603
Engine assembly

Item Part No. Description Standard designation Qty


36096700 Engine installation
46142720 Fuel piping
46143360 Fuel stop valve fittings
46143380 Water separator / Fuel filter fittings
46143390 Fuel filter fittings
46096730 Air cleaner
36095450 Exhaust pipe
46096910 Expansion tank assembly
54825750 Engine Deutz TCD2012 L04

Reference:2 Page:2
Utilift 6605 B 100022734 #603
Engine installation

61 6 36 43 37
64
65
66
69

3 4

25 26
16 22

70

63 68

62
67

48
20
8 46 47 53

51 52

30
51 52
36 32 40

19 5
29
18
50
49

35 1 15
34

39
17
49
38

2
71 41 7
28

13 11 24
60 23
9
59 12 14
33
32
27

42 44 45 10

31 55 54

Reference:36096700 Page:2_1
Utilift 6605 B 100022734 #603
Engine installation

Item Part No. Description Standard designation Qty


1 54825750 DIESEL ENGINE TCD2012 L04 1
2 54851360 POWERSHIFT TRANSMISSION 1
3 46081520 BRACKET 1
4 46081510 BRACKET 1
5 54848750 COOLER COMPLETE 1
6 45952340 TOP HOLDER 2
7 46081530 BRACKET 1
8 41950908 BRACKET 2
9 46081490 SUPPORT PLATE 1
10 46131150 BRACKET 2
11 46081540 BRACKET 1
12 46081500 SUPPORT PLATE 1
13 54923321 VIBRATION DAMPER 4
14 46157100 BRACKET 1
15 46081580 CHARGED AIR HOSE, COLD 1
16 45957710 WATER HOSE 1
17 46081570 CHARGED AIR HOSE, HOT 1
18 46081590 TOP WATER HOSE 1
19 46081600 TOP WATER HOSE 1
20 46081630 BRACKET 1
22 54952040 HOSE CLAMP 2
23 46131180 BRACKET 2
24 46154960 SUPPORT PLATE 1
25 52080819 PLUG 1
26 52391200 SEAL RING U27,2X36,0X2,0 1
27 46096740 SUPPORT PLATE 1
28 46154670 FASTENING PLATE 1
29 46096910 EXPANSION TANK ASSEMBLY 1
30 52062627 HEX SCREW M12X50 DIN931 88ZN 4
31 52062056 HEX SCREW M12X60 DIN931 88ZN 8
32 52214251 LOCK WASHER M10 NORD-LOCK 22
33 52060241 HEX SCREW M10X35 DIN933 88ZN 12
34 52114311 LOCK WASHER M8 NORD-LOCK 4
35 52060175 HEX SCREW M8X25 DIN933 88ZN 4
36 52060225 HEX SCREW M10X25 DIN933 88ZN 16
37 52117108 LOCK NUT M10 DIN985 88ZN 37
38 54917830 HOSE CLAMP 2
39 54952070 HOSE CLAMP 2
40 54952030 HOSE CLAMP 4
41 52060233 HEX SCREW M10X30 DIN933 88ZN 5
42 52117124 LOCK NUT M12 DIN985 88ZN 24
43 52200045 WASHER M10 DIN126 58ZN 60
44 52200052 WASHER M12 DIN126 58ZN 40
45 52063658 HEX SCREW M12X120 DIN933 88ZN 8
46 52214020 LOCK WASHER M20 NORD-LOCK 8
47 52064078 HEX SCREW UNC3/4X50 AB182 ZN 8
48 52060258 HEX SCREW M10X40 DIN933 88ZN 2
49 56039150 FUEL HOSE MSHA R1 S 1/2" S =0,4M 2
50 56039160 FUEL HOSE MSHA R1 S 1/2" S =0,6M 1
51 46096940 PIPE 1
52 46096920 PIPE 1
53 46097170 SUPPORT PLATE 1
54 46177180 PLATE 1
55 46177190 BEAM 1
59 46182070 HOLDER 1
60 52060118 HEX SCREW M8X16 DIN933 88ZN 2
61 46190690 RUBBER SUPPORT 1
62 46190700 RUBBER SUPPORT 1
63 46190660 RUBBER SUPPORT 2
64 46190670 FASTENING PLATE 2
65 46190680 FASTENING PLATE 2
66 52200060 WASHER M14 DIN126 58ZN 8
67 46159300 BRACKET 6
68 52070406 HEX SCREW M8X35 DIN931 88ZN 8
69 100003122 PLATE 2
70 100003116 PLATE 2
71 54944194 RUBBER BUMPER 4

Reference:36096700 Page:2_1
Utilift 6605 B 100022734 #603
Fuel piping

12

52 52

29 13
13

10

28
54

51

11

50
1

Reference:46142720 Page:2_2
Utilift 6605 B 100022734 #603
Fuel piping

Item Part No. Description Standard designation Qty


1 46143360 FUEL STOP VALVE FITTINGS 1
10 54917042 HOSE CLAMP ABA D8-14 1
11 46143380 WATER SEAPARATOR / FUEL FILTER FITTINGS 1
12 46143390 FUEL FILTER FITTINGS 1
13 52450897 COUPLING 8M14F80MXS 2
28 52450301 COUPLING 8M16F82EDMXS 1
29 52451234 ANGLE COUPLING 8C6MXS 1
50 56039230 FUEL HOSE R1 S 1/2 S L=2,0M 1
51 56039290 FUEL HOSE R1 S 3/8 - L=1,8M 1
52 56039160 FUEL HOSE R1 S 1/2 S L=0,6M 2
54 56039190 FUEL HOSE R1 S 1/2 S L=1,2M 1

Reference:46142720 Page:2_2
Utilift 6605 B 100022734 #603
Fuel stop valve fittings

30
33
32
30
1.1 36
1 30 31

Reference:46143360 Page:2_3
Utilift 6605 B 100022734 #603
Fuel stop valve fittings

Item Part No. Description Standard designation Qty


1 56075393 FUEL VALVE 24VDC 15W 1/2" 1
1.1 57829040 SOLENOID COIL 1
30 52451010 ANGLE COUPLING 8-8C4OMXS 3
31 52454220 COUPLING 8-8F642EDMXS 1
32 52453727 REDUCTION FITTING 8-6TRTXS 1
33 52453438 NUT 8BMTXS 1
36 56077280 NON-RETURN VALVE 1

Reference:46143360 Page:2_3
Utilift 6605 B 100022734 #603
Water separator / Fuel filter fittings

7
2 3 4 5
1.1 1

6
2
7

50

Reference:46143380 Page:2_4
Utilift 6605 B 100022734 #603
Water separator / Fuel filter fittings

Item Part No. Description Standard designation


Qty
1 100026045 FUEL-PRE FILTER / WATER SEPARATOR COMPLETE 1
1.1 100025976 FUEL-PRE FILTER / WATER SEPARATOR CARTRIDGE 1
2 52450301 COUPLING 8M16F82EDMXS 2
3 52200474 WASHER M10 DIN 440 ZN 2
4 52117108 LOCK NUT M10 DIN985 88ZN 6
5 52060233 HEX SCREW M10X30 DIN933 88ZN 4
6 54917430 HOSE CLAMP 1
7 52451234 ANGLE COUPLING 8C6MXS 2
50 54946357 FUEL HOSE 1

Reference:46143380 Page:2_4
Utilift 6605 B 100022734 #603
Fuel filter fittings

1 1.1

6
5 4 3

7 2 2 7

8 3 4

Reference:46143390 Page:2_5
Utilift 6605 B 100022734 #603
Fuel filter fittings

Item Part No. Description Standard designation


Qty
1 57415940 FUEL FILTER 2
1.1 100023452 BRACKET FOR FUEL FILTERS 1
2 52450897 COUPLING 8M14F80MXS 2
3 52200045 WASHER M10 DIN126 58ZN 4
4 52117108 LOCK NUT M10 DIN985 88ZN 6
5 52060233 HEX SCREW M10X30 DIN933 88ZN 4
6 45711340 FASTENER 1
7 52451234 COUPLING 8C6MXS 2
8 52060258 HEX SCREW M10X40 DIN933 88ZN 2

Reference:46143390 Page:2_5
Utilift 6605 B 100022734 #603
Air cleaner

Reference:46096730 Page:2_6
Utilift 6605 B 100022734 #603
Air cleaner

Item Part No. Description Standard designation Qty


1 56052566 RAIN COVER 1
2 56052541 CLAMP 1
3 56052558 AIR CLEANER COMPLETE INCLUDE PART NO. 22-25 1
4 52060142 HEX SCREW M8X40 DIN931 88ZN 2
5 52200037 WASHER M8 DIN126 58ZN 10
6 52200235 WASHER M8 DIN9021 58ZN 2
7 52110038 HEX NUT M8 DIN934 88ZN 6
8 54952060 HOSE CLAMP 1
9 54952100 HOSE CLAMP 2
10 46096780 ADJUSTING PLATE 1
11 52060175 HEX SCREW M8X25 DIN933 88ZN 2
12 52114311 LOCK WASHER M8 NORD-LOCK 2
13 55115133 VACUUM SENSOR 1
14 45566220 FITTING M10X1 1
15 46096720 SUCTION HOSE 1
16 56041767 REDUCTION TUBE 1
17 46096770 SUCTION HOSE 1
18 46096680 HOSE CLAMP 1
19 52060126 HEX SCREW M8X20 DIN933 88ZN 2
20 46096710 HOSE SUPPORT 1
22 56052657 AIR CLEANER ELEMENT, OUTER 1
23 56052665 AIR CLEANER ELEMENT, INNER 1
24 57986978 END COVER 1
25 56052111 RUBBER VALVE 1

Reference:46096730 Page:2_6
Utilift 6605 B 100022734 #603
Exhaust pipe

18 1
9 2
20

21

16 15 5
8 11 12

10 6
4 7
17
13 14

Reference:36095450 Page:2_7
Utilift 6605 B 100022734 #603
Exhaust pipe

Item Part No. Description Standard designation


Qty
1 45877520 PIPE 1
2 54927116 EXHAUST PURIFIER 1
3 36095460 EXHAUST PIPE 1
4 46094260 LOWER PART 1
5 36094270 SUPPORT 1
6 36091330 SUPPORT 1
7 46091390 SILENCER 1
8 45911769 U-BOLT 2
9 54916650 CLAMP 2
10 54916309 CLAMP 4
11 52117124 LOCK NUT M12 DIN985 88ZN 4
12 52200052 WASHER M12 DIN126 58ZN 4
13 52214251 LOCK WASHER M10 NORD-LOCK 6
14 52060233 HEX SCREW M10X30 DIN933 88ZN 6
15 52214269 LOCK WASHER M12 NORD-LOCK 4
16 52062023 HEX SCREW M12X30 DIN933 88ZN 4
17 46182130 PLATE 2
18 51834430 HEAT INSULATOR FOR EXHAUST PIPE 1
20 51834310 HEAT INSULATOR FOR EXHAUST PURIFIER 1
21 100000599 HEAT INSULATOR FOR EXHAUST PIPE 1

Reference:36095450 Page:2_7
Utilift 6605 B 100022734 #603
Expansion tank assembly

12
1

13

1.2
7
4

3 11
1.1
6
10
8

Reference:46096910 Page:2_8
Utilift 6605 B 100022734 #603
Expansion tank assembly

Item Part No. Description Standard designation Qty


1 54848710 EXPANSION TANK 5,3 L 1
1.1 10001857 CAP 1
1.2 100016550 SILICONE HOSE 1
2 54916680 PIPE HOLDER 2
3 45123114 SLEEVE 4
4 55153490 LEVEL SENSOR 1
5 46097190 HOSE 1
6 46097200 HOSE 1
7 46097210 HOSE 1
8 56010762 TANK 2,2 L 1
9 46097220 HOSE 1
10 54917117 HOSE CLAMP ABA D26-38 2
11 54917018 HOSE CLAMP ABA D13-20 4
12 54917042 HOSE CLAMP ABA D8-14 2
13 46191540 RUBBER BAND 2

Reference:46096910 Page:2_8
Utilift 6605 B 100022734 #603
Frame constructions

Reference:3 Page:3
Utilift 6605 B 100022734 #603
Frame constructions

Item Part No. Description Standard designation Qty


16058310 Front frame
36096340 Fuel and hydraulic oil tank
36092960 Battery housing
36092890 Rubbers for battery housing
36092450 Battery carrier
46111900 Locking hinge
16182290 Engine bonnet
16059130 Cabin module
35555140 Cabin gate, right
35555150 Cabin gate, left
35843750 Gear selector assembly
35843460 Gear selector
46091450 Driver's seat
46091460 Assistant seat
26058340 Frame joint
45319670 Frame joint locking
56091010 Steering cylinder
54848640 Wheel
46093990 Beacon assembly
45614780 Beacon
16059740 Extension support legs
56016256 Support leg extension cylinder
45542410 Lifting support legs
56096142 Support leg lifting cylinder
46093760 Fire extinguisher assembly
41483223 Work light shield

Reference:3 Page:3
Utilift 6605 B 100022734 #603
Front frame

6
18 6 14
12 7 1 15 19 9
16
8
17

13

9
10

1 11
12
15
13
16
17

4 3 2

18

19 9
6 8
7

4 3 2
9 5

10
11

Reference:16058310 Page:3_2
Utilift 6605 B 100022734 #603
Front frame

Item Part No. Description Standard designationQty


1 16056410 FRONT FRAME 1
2 36055490 MUD-GUARD 1
3 52062213 HEX SCREW M20X40 DIN933 88ZN 4
4 52200086 WASHER M20 DIN126 58ZN 4
5 36096340 FUEL AND HYDRAULIC OIL TANK 1
6 52200078 WASHER M16 DIN126 58ZN 8
7 52062114 HEX SCREW M16X40 DIN933 88ZN 4
8 52011277 STUD 16x40 DIN939 6
9 52060662 HEX SCREW M10X30 DIN933 88MU 6
10 52200045 WASHER M10 DIN126 58ZN 12
11 52117108 LOCK NUT M10 DIN985 88ZN 6
12 36092960 BATTERY HOUSING 1
13 36055520 MUD-GUARD 1
14 52062106 HEX SCREW M16X30 DIN933 88ZN 4
15 40590200 DAMPER RUBBER 2
16 52001245 HEX SOCKET SCREW M12X30 DIN912 88ZN 4
17 52117124 LOCK NUT M12 DIN985 88ZN 4
18 35553190 UNDERSHIELD 1
19 46093180 HOSE CHANNEL 1

Reference:16058310 Page:3_2
Utilift 6605 B 100022734 #603
Fuel and hydraulic oil tank

17.2
17.1
32 49 6 3 41 19 17
36
12
16
13
33

34

2 25

5 37

28
15 14 35
18

47 48 34

7
50
42

29
8

43 6
43.1

46 4 3

24

23

27

31
26
30
22
11
10 39 21 9

Reference:36096340 Page:3_3
Utilift 6605 B 100022734 #603
Fuel and hydraulic oil tank

Item Part No. Description Standard designation Qty


1 16096350 TANK 1
2 36119700 COVER 1
3 36119770 COVER 1
4 100005989 COVER 1
5 46055430 GASKET 1
6 46055440 GASKET 1
7 46094100 RETURN PIPE 1
8 46094090 SUCTION PIPE 1
9 46094110 FLANGE 1
10 46094120 GASKET 1
11 52460243 CONTROL GLASS 1
12 54917729 HOSE CLAMP 1
13 46057250 RETURN PIPE 1
14 54925540 HOOK 1
15 54925532 LOCK 1
16 56017536 FILLING FILTER 1
17 56076310 RETURN FILTER 1
17.1 57624780 RETURN FILTER ELEMENT 1
17.2 57702310 ELECTRIC INDICATOR 1
18 55115646 SENSOR 1
19 52080918 PLUG R1 1/2" DIN910 2
21 52451010 ANGLE COUPLING 8-8C4OMXS 2
22 52450103 COUPLING 16F42EDMXS 2
23 55121859 TEMPERATURE SWITCH 1
24 55121172 SENSOR 1
25 52390366 SEAL RING 14X18X1,0 2
26 52453735 PLUG 12FNMTXS 1
27 52450061 COUPLING 12F42EDMXS 2
28 52450079 COUPLING 12-16F42EDMXS 1
29 56077280 NON-RETURN VALVE 1
30 52080272 MAGNETIC PLUG R3/4 DIN910 2
31 52390580 SEAL RING U27,2X36,0X2,0 2
32 52001013 HEX SOCKET SCREW M5X14 DIN912 88ZN 24
33 52117082 LOCK NUT M8 DIN985 88ZN 24
34 52200037 WASHER M8 DIN126 58ZN 30
35 52032349 SCREW UK M5X16 DIN963 58ZN 5
36 52117058 LOCK NUT M5 DIN985 88ZN 5
37 52060241 HEX SCREW M10X35 DIN933 88ZN 2
38 52117108 LOCK NUT M10 DIN985 88ZN 2
39 52062973 HEX SCREW M12X25 DIN933 88ZN 4
41 52080892 PLUG R1 1/4 DIN910 58, ZN 1
42 52442423 ANGLE COUPLING RK1/2-R1/2 SK 90 1
43 56075900 BREATHER 1
43.1 57412510 BREATHER ELEMENT 1
46 45663500 COVER PLATE 1
47 45567360 GASKET 1
48 52110038 HEX NUT M8 DIN934 88ZN 6
49 100006160 PLUG 1
50 100006100 COUPLING BL-22 R 1/2, 1.457 2

Reference:36096340 Page:3_3
Utilift 6605 B 100022734 #603
Battery housing

9 12 15

16 14 10

3 13

11 12 15

14 5

Reference:36092960 Page:3_4
Utilift 6605 B 100022734 #603
Battery housing

Item Part No. Description Standard designationQty


1 26092780 BATTERY HOUSING FRAME 1
2 36092890 RUBBERS FOR BATTERY HOUSING 1
3 36092450 BATTERY CARRIER 1
4 46092970 DOOR 1
5 46092990 REAR PLATE 1
6 46093000 UPPER COVER 1
7 46111900 LOCKING HINGE 2
9 54925532 LOCK 3
10 45155652 HINGE 2
11 54925540 HOOK 2
12 52032349 SCREW M5X16 DIN963 58ZN 13
13 52117108 LOCK NUT M10 DIN985 88ZN 6
14 52060928 HEX SCREW M10X20 DIN933 88MU 15
15 52117058 LOCK NUT M5 DIN985 88ZN 13
16 52117108 LOCK NUT M10 DIN985 88ZN 8

Reference:36092960 Page:3_4
Utilift 6605 B 100022734 #603
Rubbers for battery housing

6 7 8 9

10

Reference:36092890 Page:3_5
Utilift 6605 B 100022734 #603
Rubbers for battery housing

Item Part No. Description Standard designation


Qty
2 46092900 RUBBER PLATE 1
3 46092910 RUBBER PLATE 1
4 46092920 RUBBER PLATE 1
5 46092930 RUBBER PLATE 1
6 46092940 RUBBER PLATE 1
7 52060035 HEX SCREW M6X16 DIN933 88ZN 3
8 52200342 WASHER M6 DIN440 ZN 3
9 52117066 LOCK NUT M6 DIN985 88ZN 3
10 46181400 RUBBER PLATE 1

Reference:36092890 Page:3_5
Utilift 6605 B 100022734 #603
Battery carrier

15
10
11

8
9
13

1
12

2
4 5
6
3

7 14

Reference:36092450 Page:3_6
Utilift 6605 B 100022734 #603
Battery carrier

Item Part No. Description Standard designation


Qty
1 36092330 FRAME 1
2 36092380 FRAME 1
3 46092390 FASTENING PLATE 3X59X344 1
4 46092420 LOCKING LEVER 1
5 94612017 SPRING DU14 DL2,0 L88 1
6 52110038 HEX NUT M8 DIN934 88ZN 3
7 54511019 BEARING 4
8 52110251 HEX NUT 1
9 52200060 WASHER M14 DIN126 58ZN 1
10 52060274 HEX SCREW M10X60 DIN931 88ZN 1
11 52110046 HEX NUT M10 DIN934 8ZN 2
12 46092430 RUBBER PLATE 6X333X357 1
13 54560016 PLAIN BEARING 1
14 52230034 CIRCLIP 20X1,2 DIN471 4
15 57990740 RUBBER SUPPORT 1

Reference:36092450 Page:3_6
Utilift 6605 B 100022734 #603
Locking hinge

7 8 9

4 10
6

Reference:46111900 Page:3_7
Utilift 6605 B 100022734 #603
Locking hinge

Item Part No. Description Standard designation


Qty
1 45933130 HINGE 16X70X133 1
2 54916028 PIPE FASTENER 2
3 54916333 PLATE 30X35X3 1
5 52060274 HEX SCREW M10X60 DIN931 88ZN 1
6 52110046 HEX NUT M10 DIN934 88ZN 1
7 52070406 HEX SCREW M8X35 DIN931 88ZN 2
8 52200037 WASHER M8 DIN126 58ZN 2
9 52117082 LOCK NUT M8 DIN985 8ZN 2
10 52211026 SPRING WASHER M6 DIN127 ZN 2

Reference:46111900 Page:3_7
Utilift 6605 B 100022734 #603
Engine bonnet

17 53

12
56

16 21 22 23

40 41 42 43 44
5
20 19 45 4 13
15
14 27 34 33

8
27
33
1
32
27 28 9 46 47 48 49 50 51
18 19 20

24 25 26

29 30 31
7
35
11 54 55
10

Reference:16182290 Page:3_8
Utilift 6605 B 100022734 #603
Engine bonnet

Item Part No. Description Standard designation


Qty
1 36182320 SIDE PLATE, LEFT 1
2 36182310 SIDE PLATE, RIGHT 1
3 36182300 ENGINE BONNET 1
4 46093690 SERVICE HATCH 1
5 46057670 FASTENER 2
7 45940530 GRATING 2
8 25940470 PLATE 1
9 46095500 PLATE 1
10 45940590 FASTENING PLATE 4
11 36057290 PLATE 1
12 35991880 SIDE PLATE 1
13 35991890 SIDE PLATE 1
14 35991850 ENGINE BONNET 1
15 35940490 PLATE 1
16 36182330 PLATE 1
17 46182340 RUBBER COVER 1
18 52070406 HEX SCREW M8X35 DIN931 88ZN 4
19 52200037 WASHER M8 DIN126 58ZN 13
20 52117082 LOCK NUT M8 DIN985 88ZN 13
21 52011277 STUD BOLT 16X40 DIN939 6
22 52200540 WASHER M16 DIN126 6
23 52110079 HEX NUT M16 DIN934 88ZN 6
24 52062023 HEX SCREW M12X30 DIN933 88ZN 6
25 52200508 WASHER M12 DIN440 ZN 12
26 52117124 LOCK NUT M12 DIN985 88ZN 6
27 52200045 WASHER M10 DIN126 58ZN 42
28 52060514 HEX SCREW M10X20 DIN933 88ZN 4
29 52060639 HEX SCREW M8X30 DIN933 88MU 10
30 52200037 WASHER M8 DIN126 58ZN 12
31 52110038 HEX NUT M8 DIN934 88ZN 14
32 52060936 HEX SCREW M10x30 DIN933 6
33 52110046 HEX NUT M10 DIN934 88ZN 16
34 52060548 HEX SCREW M10X25 DIN961 88 12
35 46093910 COVER PLATE 1
40 54925532 LOCK 5
41 52060415 HEX SCREW M5X16 DIN933 88ZN 25
42 52200011 WASHER M5 DIN126 58ZN 25
43 52117058 LOCK NUT M5 DIN985 88ZN 25
44 54925540 HOOK 5
45 52060126 HEX SCREW M8X20 DIN933 88ZN 6
46 45933130 HINGE 2
47 54916028 PIPE HOLDER 2
48 54916333 PLATE 2
49 52060431 HEX SCREW M6X40 DIN931 88ZN 4
50 52060597 HEX SCREW M10X60 DIN931 88MU 2
51 52110046 HEX NUT M10 DIN934 88ZN 2
53 35318180 HOSE CHANNEL 1
54 52060035 HEX SCREW M6X16 DIN933 88ZN 2
55 52117066 LOCK NUT M6 DIN985 88ZN 2
56 46093700 PLATE 2

Reference:16182290 Page:3_8
Utilift 6605 B 100022734 #603
Cabin module

Reference:16059130 Page:3_9
Utilift 6605 B 100022734 #603
Cabin module

Item Part No. Description Standard designation Qty


1 16055190 CABIN 1
2 36059100 RUBBER CARPET 1194X1765 1
3 45516870 FASTENING PLATE FOR CARPET 2
4 52032141 HEX SCREW M8X16 DIN963 58ZN 10
5 46056460 HATCH 1
6 52004264 HEX SOCKET SCREW M6X16 ISO 7380 10.9 16
7 46056440 HATCH 1
8 52063427 HEX SCREW M8X35 DIN933 88MU 2
9 54947540 STEERING WHEEL 1
12 54916259 CLAMP 1
13 54947550 STEERING ARM 1
14 45994410 PLATE 1
15 35559720 LIGHT COVER 2
16 52001062 HEX SOCKET SCREW M6X20 DIN912 88ZN 12
17 52200029 WASHER M6 DIN126 58ZN 12
18 46056470 COVER OF METER BOX 1
19 46056580 PLATE 1
20 52200037 WASHER M8 DIN126 58ZN 4
21 52060175 HEX SCREW M8X25 DIN933 88ZN 4
22 45551030 HATCH 2
23 52060233 HEX SCREW M10X30 DIN933 88ZN 4
24 52200045 WASHER M10 DIN126 58ZN 8
25 52062395 HEX SCREW M24X80 DIN931 88ZN 16
26 52214301 LOCK WASHER M24 NORD-LOCK 16
27 52060514 HEX SCREW M10X20 DIN933 88ZN 4
28 46091840 PLATE 1
30 52200037 WASHER M8 DIN126 58ZN 2
31 52117082 LOCK NUT M8 DIN985 88ZN 2
32 35662630 PLATE 1
33 35551050 PLATE 1
34 35551060 PLATE 1
35 35552700 PLATE 1

Reference:16059130 Page:3_9
Utilift 6605 B 100022734 #603
Cabin gate, right

6 5 3

Reference:35555140 Page:3_10
Utilift 6605 B 100022734 #603
Cabin gate, right

Item Part No. Description Standard designation Qty


1 45555460 FRAME 1
2 45555390 LATCH 1
3 45555400 LINK PROFILE 1
4 45555450 PROTECTIVE NET 1
5 52060282 HEX SCREW M10X70 DIN931 88ZN 1
6 52117108 LOCK NUT M10 DIN985 88ZN 1
7 45555470 TUBULAR ELBOW 1
8 45555490 PIPE HANDLE 1

Reference:35555140 Page:3_10
Utilift 6605 B 100022734 #603
Cabin gate, left

6 53

Reference:35555150 Page:3_11
Utilift 6605 B 100022734 #603
Cabin gate, left

Item Part No. Description Standard designation Qty


1 45555460 FRAME 1
2 45555380 LATCH 1
3 45555400 LINK PROFILE 1
4 45555450 PROTECTIVE NET 1
5 52060282 HEX SCREW M10X70 DIN931 88ZN 1
6 52117108 LOCK NUT M10 DIN985 88ZN 1
7 45555470 TUBULAR ELBOW 1
8 45555480 PIPE HANDLE 1

Reference:35555150 Page:3_11
Utilift 6605 B 100022734 #603
Gear selector assembly

5
6
3

4
8 7
1

Reference:35843750 Page:3_12
Utilift 6605 B 100022734 #603
Gear selector assembly

Item Part No. Description Standard designation


Qty
1 35843460 GEAR SELECTOR 1
2 45615990 FRAME 1
3 35616000 FASTENER 1
4 35616010 FASTENER 1
5 52060324 HEX SCREW M10X100 DIN931 88ZN 1
6 52110046 HEX NUT M10 DIN934 88ZN 2
7 52117108 LOCK NUT M10 DIN985 88ZN 2
8 52200045 WASHER M10 DIN126 58ZN 1

Reference:35843750 Page:3_12
Utilift 6605 B 100022734 #603
Gear selector

15 13 6

10
1
17
7

16
11 12

3 5 4
15 14 2

Reference:35843460 Page:3_13
Utilift 6605 B 100022734 #603
Gear selector

Item Part No. Description Standard designation Qty


1 55137806 SELECTOR SWITCH 1
2 35700770 PLUG 1
3 35843450 BUTTON 1
4 45575150 RING 1
5 45700750 SHAFT 1
6 45550490 DRIVER TAPPET 1
7 52200045 WASHER M10 DIN126 58ZN 1
8 45700810 POINTER 1
10 54601174 SPRING 1
11 52030061 GROOVED SCREW M4X20 DIN84 58ZN 4
12 52211000 SPRING WASHER M4 DIN127 ZN 6
13 52090958 HEX SOCKET SCREW M5X90 12.9 DIN912 1
14 52030087 SCREW M5X20 DIN84 58ZN 4
15 52211018 SPRING WASHER M5 DIN127 ZN 5
16 52117108 LOCK NUT M10 DIN985 88ZN 2
17 45700820 PLUG 1

Reference:35843460 Page:3_13
Utilift 6605 B 100022734 #603
Driver's seat

6 7

Reference:46091450 Page:3_14
Utilift 6605 B 100022734 #603
Driver's seat

Item Part No. Description Standard designation Qty


1 54929780 SEAT 1
2 54925995 TURNING UNIT 1
3 54929810 ARM RESTS 1
4 54929443 SAFETY BELT 1
5 54924071 BUTTON 1
6 52001260 HEX SOCKET BOLT M8X25 DIN912 88ZN 4
7 52110038 HEX NUT M8 DIN934 88ZN 4

Reference:46091450 Page:3_14
Utilift 6605 B 100022734 #603
Assistant seat

4
2 3

Reference:46091460 Page:3_15
Utilift 6605 B 100022734 #603
Assistant seat

Item Part No. Description Standard designation Qty


1 54929790 SEAT 1
2 46091490 SEAT BASE 1
3 52001260 HEX SCREW M8X25 DIN912 88ZN 8
4 52110038 HEX NUT M8 DIN934 88ZN 8

Reference:46091460 Page:3_15
Utilift 6605 B 100022734 #603
Frame joint

2 7 5 6

8 12
1 3

8 12 8 8

11 10 9
9 10 11 11 10 9

Reference:26058340 Page:3_16
Utilift 6605 B 100022734 #603
Frame joint

Item Part No. Description Standard designation


Qty
1 35562600 PIN 2
2 45170131 BEARING PLATE 2
3 45170149 FLANGE 2
4 54595061 BALL BEARING 2
5 52062023 HEX SCREW M12X30 DIN933 88ZN 8
6 52211059 SPRING WASHER M12 DIN127 ZN 8
7 52401015 GREASE FITTING AR1/8 STRAIGHT 4
8 52883204 CYLINDER PIN LT 35X90 RR 4
9 52879004 LOCK PLATE 5X20X56 4
10 52211034 SPRING WASHER M8 DIN127 ZN 8
11 52060118 HEX SCREW M8X16 DIN933 88ZN 8
12 56091010 STEERING CYLINDER 2

Reference:26058340 Page:3_16
Utilift 6605 B 100022734 #603
Frame joint locking

Reference:45319670 Page:3_17
Utilift 6605 B 100022734 #603
Frame joint locking

Item Part No. Description Standard designation Qty


1 45318770 PIN 1
2 52842044 COTTER PIN LS5 5X105 1

Reference:45319670 Page:3_17
Utilift 6605 B 100022734 #603
Steering cylinder

Reference:56091010 Page:3_18
Utilift 6605 B 100022734 #603
Steering cylinder

Item Part No. Description Standard designation Qty


1 54591029 BEARING 2
2 - SEAL 1
3 52231479 CIRCLIP 3
4 - PISTON ROD SEAL 1
5 57920506 PLAIN BEARING 2
6 - O-RING 57,2X3 1
7 - O-RING 39,2X3 1
8 - PISTON SEAL 1
9 52006061 LOCK SCREW M6X8 DIN914 2
10 52401023 GREASE FITTING M6 2
12 57909194 PISTON 1
14 56045602 PISTON ROD 1
15 57909202 SLIDE 2
16 57920548 SUPPORT RING 1
17 52883204 PIN LT 35X90 RR 2
18 52357381 SEAL KIT INCLUDE PART NO. 2, 4, 6, 7, 8 1

Reference:56091010 Page:3_18
Utilift 6605 B 100022734 #603
Wheel

3 2 1

Reference:54848640 Page:3_19
Utilift 6605 B 100022734 #603
Wheel

Item Part No. Description Standard designation Qty


1 54849740 RIM INCLUDE PART NO. 4 1
2 54845052 TYRE 1
3 54845060 TUBE 1
4 - LOCK RING SET 1

Reference:54848640 Page:3_19
Utilift 6605 B 100022734 #603
Beacon assembly

7 6

3 4 5

Reference:46093990 Page:3_20
Utilift 6605 B 100022734 #603
Beacon assembly

Item Part No. Description Standard designation


Qty
1 45614780 BEACON SHELTER 1
2 46094000 SUPPORT 10X165X236 1
3 52060241 HEX SCREW M10X35 DIN933 88ZN 2
4 52200045 WASHER M10 DIN126 58ZN 4
5 52117108 LOCK NUT M10 DIN985 88ZN 2
6 52110053 HEX NUT M12 DIN934 8ZN 1
7 52200052 WASHER M12 DIN126 58ZN 1

Reference:46093990 Page:3_20
Utilift 6605 B 100022734 #603
Beacon

7
15 14

13 12 11 5 6 4 8

10 9

Reference:45614780 Page:3_21
Utilift 6605 B 100022734 #603
Beacon

Item Part No. Description Standard designation


Qty
1 41999665 COVER 1
2 45711560 BOTTOM PLATE 1
3 45614770 BOLT 1
4 45614790 STOP PLATE 1
5 52117124 LOCK NUT M12 DIN985 88ZN 1
6 52200052 WASHER M12 DIN126 58ZN 1
7 52110046 HEX NUT M10 DIN934 88ZN 4
8 52200052 WASHER M12 DIN126 58ZN 1
9 52114311 LOCK WASHER M8 NORD-LOCK 1
10 52060126 HEX SCREW M8X20 DIN933 88ZN 1
11 52030277 HEX SCREW M6X20 DIN84 58ZN 3
12 52200029 WASHER M6 DIN126 58ZN 3
13 52117066 NUT M6 DIN985 88ZN 3
14 55149017 CABLE GLAD M20X1,5 1
15 55149082 NUT M20X1,5 1

Reference:45614780 Page:3_21
Utilift 6605 B 100022734 #603
Extension support legs

Reference:16059740 Page:3_22
Utilift 6605 B 100022734 #603
Extension support legs

Item Part No. Description Standard designationQty


1 45542410 LIFTING SUPPORT LEG 2
2 36059750 INTERNAL TUBE 2
3 45339240 HOSE GUIDE 2
4 45339130 BRACKET 2
5 41486374 CYLINDER PIN 2
6 41486382 CYLINDER PIN 2
7 52231313 CIRCLIP 35X1,5 DIN472 4
8 52840097 COTTER PIN 6X50 DIN1481 4
9 52062041 HEX SCREW M12X50 DIN933 88ZN 8
10 52117124 LOCK NUT M12 DIN985 88ZN 8
11 52200052 WASHER M12 DIN126 58ZN 16
12 56016256 SUPPORT LEG EXTENSION CYLINDER 2
13 41949678 INSTALLING RING 4
14 56716194 HOSE ASSEMBLY S 1/4 S L=1,4M JIC 8
16 52450012 COUPLING 4-4F42EDMXS 24
17 52090420 HEX SOCKET SCREW M6X35 DIN912 16
18 54916044 PIPE FASTENER 16
19 45669330 CASE 4
20 52060209 HEX SCREW M10X16 DIN933 88ZN 8
21 52211042 SPRING WASHER M10 DIN127 ZN 12
22 52060415 HEX SCREW M5X16 DIN933 88ZN 8
23 52211018 SPRING WASHER M5 DIN127 ZN 8
24 55136923 LIMIT SWITCH 0
29 52450327 COUPLING P6F42EDMXS 4
30 52450483 COUPLING 6-8F42EDMXS 4
31 55127641 CABLE
32 55127245 CABLE
33 54919436 HOSE 6
34 56786072 HOSE ASSEMBLY S 3/8 S L=0,6M JIC 4
35 52451432 ANGLE COUPLING 4C6MXS 4
36 52451226 ANGLE COUPLING 6C6MXS 4
40 46059790 COUPLING 2
41 52060183 HEX SCREW M8X30 DIN933 88ZN 8
42 52211034 SPRING WASHER M8 DIN127 ZN 8
43 45339180 COUPLING 2
44 52060159 HEX SCREW M8X50 DIN933 88ZN 8
45 52200037 WASHER M8 DIN126 58ZN 8
46 52117082 LOCK NUT M8 DIN985 88ZN 8
47 45339220 COUPLING 4
48 52060217 HEX SCREW M10X22 DIN933 88ZN 2

Reference:16059740 Page:3_22
Utilift 6605 B 100022734 #603
Support leg extension cylinder

Reference:56016256 Page:3_23
Utilift 6605 B 100022734 #603
Support leg extension cylinder

Item Part No. Description Standard designation Qty


1 54591029 BEARING 2
2 - SEAL 1
3 52231479 CIRCLIP 3
4 - PISTON ROD SEAL 1
5 57920506 PLAIN BEARING 2
6 - O-RING 57,2X3 1
7 - O-RING 39,2X3 1
8 - PISTON SEAL 1
9 52006061 LOCK SCREW M6X8 DIN914 2
10 52401023 GREASE FITTING M6 2
11 57909194 PISTON 1
12 57909236 PISTON ROD 1
13 57909202 SLIDE 2
14 57920548 SUPPORT RING 1
15 41486374 PIN 1
16 41486382 PIN 1
17 52357381 SEAL KIT INCLUDE PART NO. 2, 4, 6, 7, 8 1

Reference:56016256 Page:3_23
Utilift 6605 B 100022734 #603
Lifting support legs

17
5 8 16 16
13
15 15
10 11
7 7

6
4

14

3 9

Reference:45542410 Page:3_24
Utilift 6605 B 100022734 #603
Lifting support legs

Item Part No. Description Standard designation


Qty
1 45542430 OUTER TUBE 1
2 45497850 INNER TUBE 1
3 45497970 CYLINDER PIN 1
4 45497980 BOLT 1
5 45497990 BOLT 1
6 56096142 SUPPORT LEG LIFTING CYLINDER 1
7 55115489 LIMIT SWITCH 2
8 52401015 GREASE FITTING AR1/8 STRAIGHT 1
9 52231552 CIRLIP 50X2 DIN472 2
10 52060100 HEX SCREW M8X12 DIN933 88ZN 6
11 52211034 SPRING WASHER M8 DIN127 ZN 6
13 45498000 COVER 1
14 45498010 COVER 1
15 52030079 GROOVED SCREW M5X16 DIN84 58ZN 4
16 52200011 WASHER M5 DIN126 58ZN 4
17 52211018 SPRING WASHER M5 DIN127 ZN 2

Reference:45542410 Page:3_24
Utilift 6605 B 100022734 #603
Support leg lifting cylinder

16 15

13 14 5 3 9 1 2 4 10 8 6 7 12 11

17 18

Reference:56096142 Page:3_25
Utilift 6605 B 100022734 #603
Support leg lifting cylinder

Item Part No. Description Standard designation Qty


1 57956377 CYLINDER TUBE 1
2 57956385 PISTON ROD 1
3 57941452 PISTON 1
4 57941460 SLIDE 1
5 - PISTON SEAL 1
6 - PISTON ROD SEAL 1
7 - SEAL 1
8 - O-RING 94,5X3,0 90SHORE 1
9 - O-RING 56,2X3,0 90SHORE 1
10 57941510 GUIDE RING 4
11 54592092 BALL BEARING 1
12 52231446 CIRCLIP 75X2,5 DIN472 1
13 56071202 LOAD LOWERING VALVE 2
14 52090859 LOCK SCREW M6X10 DIN913 1
15 45497970 PIN 1
16 45497980 BOLT 1
17 45497990 BOLT 1
18 52359627 SEAL KIT INCLUDE PART NO. 5, 6, 7, 8, 9 1

Reference:56096142 Page:3_25
Utilift 6605 B 100022734 #603
Fire extinguisher assembly

5
4
3

1 2

Reference:46093760 Page:3_26
Utilift 6605 B 100022734 #603
Fire extinguisher assembly

Item Part No. Description Standard designation


Qty
1 54927165 FIRE EXTINGUISHER 1
2 54933411 FASTENER OF EXTINGUISHER 1
3 52060183 HEX SCREW M8X30 DIN933 88ZN 3
4 52200037 WASHER M8 DIN126 58ZN 3
5 52117082 LOCK NUT M8 DIN985 88ZN 3

Reference:46093760 Page:3_26
Utilift 6605 B 100022734 #603
Work light shield

2 1

6 5 4
7 8 9
3

12 11 10

Reference:41483223 Page:3_27
Utilift 6605 B 100022734 #603
Work light shield

Item Part No. Description Standard designation


Qty
1 41483231 FRAME 1
2 41483272 GRATING 1
3 41483314 PLATE 1
4 52060175 HEX SCREW M8X25 DIN933 88ZN 2
5 52200037 WASHER M8 DIN126 58ZN 4
6 52117082 LOCK NUT M8 DIN985 88ZN 2
7 52062023 HEX SCREW M12X30 DIN933 88ZN 2
8 52200466 WASHER M12 DIN126 58ZN 4
9 52117124 LOCK NUT M12 DIN985 88ZN 2
10 52062122 HEX SCREW M16X50 DIN933 88ZN 1
11 52214285 SPRING WASHER M16 NORD-LOCK 1
12 52117165 LOCK NUT M16 DIN985 88ZN 1

Reference:41483223 Page:3_27
Utilift 6605 B 100022734 #603
Hydraulics

Reference:4 Page:4
Utilift 6605 B 100022734 #603
Hydraulics

Item Part No. Description Standard designation Qty


100015670 Hydraulic schema 1
36142380 Hydraulic schema 2
46045920 Diagram / piping, Load end P, T and L fittings
46042660 Connector fittings
46047710 Diagram / piping, Pumps
46143940 Hydraulic pump fittings for steering / brakes
46047280 Safety stop valve fittings
45888370 LS-Signal valve fittings
46140130 X-Conector J18 fittings
46047720 Hydraulic oil tank fittings
100005809 Diagram / piping, Brakes
46042190 Safety brake valve fittings
100005826 Axle fittings
100005747 Connector J28 fittings
46144310 Brake valve fittings
46144300 Brake valve fittings
46042200 Charging valve fittings
46041540 Diagram / piping, Steering
46042160 Steering device fitting
46044990 Diagram / piping, Transmission
46044960 Connector assembly
45980790 Connector assembly
46042560 Diagram / piping, Shuttle valve
46041440 Transmission oil filter fittings
46042020 Diagram / piping, Support legs
46141960 Support leg valve fittings
46042690 Diagram / piping, Safety pump
45887670 Safety pump fittings
46047640 Diagram / piping, Basket boom lower control
46047630 Boom control valve fittings
46141180 Valve WS10 fittings
46047660 Diagram / piping, Basket boom
46047650 Boom control valve fittings
46043880 Connector J43 fittings

Reference:4 Page:4
Utilift 6605 B 100022734 #603
Hydraulic schema 1

Reference:100015670 Page:4_1
Utilift 6605 B 100022734 #603
Hydraulic schema 1

Item Part No. Description Standard designation Qty


1 - HYDRAULIC SCHEMA 1 1

Reference:100015670 Page:4_1
Utilift 6605 B 100022734 #603
Hydraulic schema 2

Reference:36142380 Page:4_2
Utilift 6605 B 100022734 #603
Hydraulic schema 2

Item Part No. Description Standard designation Qty


1 - HYDRAULIC SCHEMA 2 1

Reference:36142380 Page:4_2
Utilift 6605 B 100022734 #603
Diagram / piping, Load end P, T and L fittings

4
2

3 5

Reference:46045920 Page:4_3
Utilift 6605 B 100022734 #603
Diagram / piping, Load end P, T and L fittings

Item Part No. Description Standard designation Qty


1 46042660 CONNECTOR FITTINGS 1
2 52453602 COUPLING 12HMTXS 1
3 52453610 COUPLING 16HMTXS 1
4 56732233 HOSE ASSEMBLY S 3/4 S L=1,8M JIC 1
5 56700230 HOSE ASSEMBLY S 1 S L=1,8M JIC 1

Reference:46045920 Page:4_3
Utilift 6605 B 100022734 #603
Connector fittings

Reference:46042660 Page:4_4
Utilift 6605 B 100022734 #603
Connector fittings

Item Part No. Description Standard designation Qty


1 56620511 COUPLING T1 3/4 L55 2
2 52450350 COUPLING 6-12F42EDMXS 2
3 52080850 PLUG R3/4 DIN910 58, ZN 2
4 52390580 SEAL RING U27,2X36,0X2,0 2
5 52453735 PLUG 12FNMTXS 1
6 52450061 COUPLING 12F42EDMXS 2
7 52453743 PLUG 16FNMTXS 1

Reference:46042660 Page:4_4
Utilift 6605 B 100022734 #603
Diagram / piping, Pumps

51 52
35

58 35 59

41 35

64 65

54
34
31
30
50
6

32
33
60 61
55 62 51 53

40
39 1
38
7
37 57 56
36

Reference:46047710 Page:4_5
Utilift 6605 B 100022734 #603
Diagram / piping, Pumps

Item Part No. Description Standard designation


Qty
1 46143940 HYDRAULIC PUMP FITTINGS FOR STEERING / BRAKES 1
2 46047280 SAFETY STOP VALVE FITTINGS 1
3 45888370 LS-SIGNAL VALVE FITTINGS 1
6 46140130 CONNECTOR J10 FITTINGS 1
7 46047720 HYDRAULIC OIL TANK FITTINGS 1
30 52453586 REDUCTION FITTING 12-8TRTXS 1
31 52455136 NUT 12BMTXS 1
32 52450806 COUPLING 12WMTXWLNMS 1
33 52452331 L-COUPLING 12R6MXS 1
34 52452315 L-COUPLING 8R6MXS 1
35 52453594 COUPLING 4HMTXS 1
36 54917570 HOSE CLAMP 2
37 56610751 FLANGE COUPLER 1
38 52427630 FLANGE COUPLER 1
39 52062023 HEX SCREW M12X30 DIN933 88ZN 4
40 52302619 O-RING 56,74x3,53 90SHORE 1
41 52451432 ANGLE COUPLING 4C6MXS 1
50 56732175 HOSE ASSEMBLY S 3/4 S L=1,2M JIC 1
51 56732274 HOSE ASSEMBLY S 3/4 S L=2,2M JIC 2
52 56732191 HOSE ASSEMBLY S 3/4 S L=1,4M JIC 1
53 56700156 HOSE ASSEMBLY S 1 S L=1,0M JIC 1
54 56732118 HOSE ASSEMBLY S 3/4 S L=0,8M JIC 1
55 56732332 HOSE ASSEMBLY S 3/4 S L=2,8M JIC 1
56 56732191 HOSE ASSEMBLY S 3/4 S L=1,4M JIC 1
57 54919055 RUBBER HOSE L=1,3M 1
58 56716152 HOSE ASSEMBLY S 1/4 S L=1,0M JIC 1
59 56716350 HOSE ASSEMBLY S 1/4 S L=3,0M JIC 1
60 56716210 HOSE ASSEMBLY S 1/4 S L=1,6M JIC 1
61 56716111 HOSE ASSEMBLY S 1/4 S L=0,8M JIC 1
62 56732159 HOSE ASSEMBLY S 3/4 S L=1,0M JIC 1
64 56716152 HOSE ASSEMBLY S 1/4 S L=1,0M JIC 1
65 56716350 HOSE ASSEMBLY S 1/4 S L=3,0M JIC 1

Reference:46047710 Page:4_5
Utilift 6605 B 100022734 #603
Hydraulic pump fittings for steering / brakes

10 15 16 3 4

14 9

11
13
20

5
1
19 12
6
18

Reference:46143940 Page:4_6
Utilift 6605 B 100022734 #603
Hydraulic pump fittings for steering / brakes

Item Part No. Description Standard designation Qty


1 56060110 HYDRAULIC PUMP 1
3 56072812 NON-RETURN VALVE 1
4 52427689 SAE-FLANGE 1
5 52427630 FASTENER 2
6 56610751 FLANGE COUPLING 1
8 52450079 COUPLING 12-16F42EDMXS 1
9 52451440 ANGLE COUPLING 12C6MXS 1
10 52450871 ANGLE COUPLING 12-10C50MXS 1
11 52450186 COUPLING .4F5OMXS 1
12 52452331 L-FITTING 12R6MXS 1
13 52453990 MEASURING PLUG 12TT4XS 1
14 52449162 MEASURE QUICK COUPLING 1
15 52004300 HEX SOCKET SCREW UNC 3/8x83 12.9 4
16 52214251 LOCK WASHER M10 NORD-LOCK 4
18 52064599 HEX SCREW UNC 1/2x38 88 MU 6
19 52214269 LOCK WASHER M12 NORD-LOCK 6
20 52451432 ANGLE COUPLING 4C6MXS 1

Reference:46143940 Page:4_6
Utilift 6605 B 100022734 #603
Safety stop valve fittings

1.1

4 7 3

1 4 3 6

2 2
5 5

1.4

1.3

1.2

Reference:46047280 Page:4_7
Utilift 6605 B 100022734 #603
Safety stop valve fittings

Item Part No. Description Standard designation Qty


1 56077160 SAFETY STOP VALVE 1
1.1 57991130 SOLENOID COIL 1
1.2 100015083 PRESSURE RELIEF VALVE 1
1.3 100013890 ON/OFF-VALVE 1
1.4 100015084 LOGISTIC VALVE 1
2 52450061 COUPLING 12F42EDMXS 3
3 52450012 COUPLING 4-4F42EDMXS 2
4 52451432 ANGLE COUPLING 4C6MXS 2
5 52449162 METERING FITTING 2
6 52450046 COUPLING 8-8F42EDMXS 1
7 52452042 L-COUPLING 4R6MXS 1

Reference:46047280 Page:4_7
Utilift 6605 B 100022734 #603
LS-Signal valve fittings

1.2

1.3
1.1
1
3 2

3 2 2 3

2 2 2

Reference:45888370 Page:4_8
Utilift 6605 B 100022734 #603
LS-Signal valve fittings

Item Part No. Description Standard designation Qty


1 56075559 LS-SIGNAL BLOCK 1
1.1 57701880 SOLENOID COIL 1
1.2 57702620 3/2-VALVE 1
1.3 100015086 SHUTTLEVALVE 3
2 52450012 COUPLING 4-4F42EDMXS 6
3 52451432 ANGLE COUPLING 4C6MXS 3

Reference:45888370 Page:4_8
Utilift 6605 B 100022734 #603
X-Connector J18 fittings

Reference:46140130 Page:4_9
Utilift 6605 B 100022734 #603
X-Connector J18 fittings

Item Part No. Description Standard designation Qty


1 56620727 COUPLING X1 3/4 L55 1
4 52453321 COUPLING 12F640MXS 1
5 52450806 COUPLING 12WMTXWLNMS 1
7 52450061 COUPLING 12F42EDMXS 1
9 52451440 ANGLE COUPLING 12C6MXS 1
10 52455136 NUT 12BMTXS 1
11 52453586 REDUCTION FITTING 12-8TRTXS 1

Reference:46140130 Page:4_9
Utilift 6605 B 100022734 #603
Hydraulic oil tank fittings

8 7 9 13 12 5 4
1
6 11
15
21 22

10
14 4
20
16 17
21 22
28 11
23 22
6

10

18 19 24

27 26 25

2 3

11
10

4 29

4 29

Reference:46047720 Page:4_10
Utilift 6605 B 100022734 #603
Hydraulic oil tank fittings

Item Part No. Description Standard designation Qty


1 56620750 COUPLING X1 1 L75 1
2 41010462 SYMBOL 1
3 41010612 SYMBOL 1
4 52450103 COUPLING 16F42EDMXS 4
5 52453339 COUPLING 16F640MXS 1
6 52450079 COUPLING 12-16F42EDMXS 1
7 52449022 QUICK COUPLING, MALE 1/2" SK 1
8 54922141 PLUG 1/2" 1
9 52454220 COUPLING 8-8F642EDMXS 1
10 52453735 FITTING CAP 12FNMTXS 4
11 52451440 ANGLE COUPLING 12C6MXS 3
12 52455037 REDUCTION FITTING 16-8TRTXS 1
13 52455045 NUT 16BTXS 1
14 52452323 L-COUPLING 16R6MXS 1
15 52455094 ANGLE COUPLING 16V6MXS 1
16 52080876 PLUG R1 DIN910 58, ZN 1
17 52390283 SEAL RING U33,8X42,8X3,5 1
18 52452133 T-COUPLING 12S6MXS 1
19 52452331 L-COUPLING 12R6MXS 3
20 52452315 L-COUPLING 8R6MXS 1
21 52453586 REDUCTION FITTING 12-8TRTXS 3
22 52455136 NUT 12BMTXS 3
23 52454212 REDUCTION FITTING 12-6TRTXS 1
24 52452307 L-COUPLING 6R6MXS 1
25 52450723 PLUG 6FNMTXS 1
26 52453396 REDUCTION FITTING 6-4TRTXS 1
27 52453974 NUT 6BMTXS 1
28 52451234 ANGLE COUPLING 8C6MXS 1
29 52453743 FITTING CAP 16FNMTXS 2

Reference:46047720 Page:4_10
Utilift 6605 B 100022734 #603
Diagram / piping, Brakes

53 54
31

56 55 55

56 1 64
61

4 3
55
6 5
56 56 33

54 57

53
60 50 63
31

33 51
54
5

31
54 59 58
62 62 60 31
2 50 53
52 34
35 32
30
51

Reference:100005809 Page:4_11
Utilift 6605 B 100022734 #603
Diagram / piping, Brakes

Item Part No. Description Standard designation Qty


1 46042190 SAFETY BRAKE VALVE FITTINGS 1
2 46042200 CHARGING VALVE FITTINGS 1
3 46144310 BRAKE VALVE FITTINGS 1
4 46144300 BRAKE VALVE FITTINGS 1
5 100005826 AXLE FITTINGS 2
6 100005747 CONNECTOR J28 FITTINGS 1
30 52450830 COUPLING 4WMTXWLNMS 1
31 52450822 COUPLING 6WMTXWLNMS 5
32 52453917 COUPLING 6HMTXS 1
33 52450566 COUPLING 8HMTXS 2
34 52451226 ANGLE COUPLING 6C6MXS 2
35 52449162 METERING FITTING 2
50 56716111 HOSE ASSEMBLY S 1/4 S L=0,8M JIC 2
51 56716178 HOSE ASSEMBLY S 1/4 S L=1,2M JIC 2
52 56716335 HOSE ASSEMBLY S 1/4 S L=2,8M JIC 1
53 56786114 HOSE ASSEMBLY S 3/8 S L=0,8M JIC 3
54 56786155 HOSE ASSEMBLY S 3/8 S L=1,0M JIC 5
55 56786171 HOSE ASSEMBLY S 3/8 S L=1,2M JIC 4
56 56786197 HOSE ASSEMBLY S 3/8 S L=1,4M JIC 5
57 56786213 HOSE ASSEMBLY S 3/8 S L=1,6M JIC 1
58 56786296 HOSE ASSEMBLY S 3/8 S L=2,4M JIC 1
59 56786312 HOSE ASSEMBLY S 3/8 S L=2,6M JIC 1
60 56789118 HOSE ASSEMBLY S 1/2 S L=0,8M JIC 2
61 56789217 HOSE ASSEMBLY S 1/2 S L=1,6M JIC 1
62 56789233 HOSE ASSEMBLY S 1/2 S L=18M JIC 2
63 56789290 HOSE ASSEMBLY S 1/2 S L=2,4M JIC 1
64 56789316 HOSE ASSEMBLY S 1/2 S L=2,6M JIC 1

Reference:100005809 Page:4_11
Utilift 6605 B 100022734 #603
Safety brake valve fittings

1.2 1.1

8 4 1 3 7

2 10 9 8 4 6 5 9 10 2

1.3 1.5 1.4

1.2

Reference:46042190 Page:4_12
Utilift 6605 B 100022734 #603
Safety brake valve fittings

Item Part No. Description Standard designation Qty


1 56076380 BRAKE BLOCK 1
1.1 57701880 SOLENOID COIL 1
1.2 100000283 PRESSURE RELIEF CARTRIDGE 1
1.3 100015075 NON-RETURN VALVE 1
1.4 100015076 3/2-VALVE 1
1.5 57702560 2/2-VALVE 1
2 52449162 METERING FITTING 2
3 55121701 PRESSURE SWITCH 1
4 52450467 COUPLING 6-6F42EDMXS 2
5 52451234 ANGLE COUPLING 8C6MXS 1
6 52450152 COUPLING 8F42EDMXS 3
7 52390689 SEAL RING 13X18X1,0 1
8 52451226 ANGLE COUPLING 6C6MXS 2
9 52451093 ANGLE COUPLING 6C40MXS 2
10 52450848 METERING PLUG 6TT4MXS 2

Reference:46042190 Page:4_12
Utilift 6605 B 100022734 #603
Axle fittings

5
3 10

9 12 11 9 13

10 3 6 7
18 16

14

17 16

8 15

4 2

Reference:100005826 Page:4_13
Utilift 6605 B 100022734 #603
Axle fittings

Item Part No. Description Standard designationQty


1 45331540 REDUCTION FITTING M14X1,5-R3/8" 2
2 52450467 COUPLING 6-6F42EDMXS 2
3 52452265 T-COUPLING 6S6MXS 2
4 52450368 COUPLING 4-M10F82EDMXS 1
5 52451077 ANGLE COUPLING 8-4C40MXS 1
6 52450848 MEASURING PLUG 6TT4MXS 1
7 52449162 MEASURE QUICK COUPLING 1
8 52451432 ANGLE COUPLING 4C6MXS 1
9 52390366 COPPER RING 14X18X1,0 4
10 52451226 ANGLE COUPLING 6C6MXS 2
11 45849320 COUPLING 1
12 52081056 PLUG M14x1,5 DIN906 1
13 55115562 SENSOR 1
14 56620420 COUPLING T1 1/4" L35 1
15 52450012 COUPLING 4-4F42EDMXS 1
16 52391034 SEAL RING 1/4" U13,5X18,7X1,5 2
17 52080777 PLUG R1/4 DIN910 58, ZN 1
18 45366250 REDUCTION FITTING R1/4"-M10X1 1

Reference:100005826 Page:4_13
Utilift 6605 B 100022734 #603
Connector J28 fittings

2 4 7 8 6

Reference:100005747 Page:4_14
Utilift 6605 B 100022734 #603
Connector J28 fittings

Item Part No. Description Standard designation Qty


1 56620693 COUPLING 1
2 52450483 COUPLING 6-8F42EDMXS 1
3 52451010 ANGLE COUPLING 8-8C4OMXS 2
4 52450038 COUPLING 4-8F42EDMXS 1
6 52452307 L-FITTING 6R6MXS 1
7 52451432 ANGLE COUPLING 4C6MXS 1
8 52451226 ANGLE COUPLING 6C6MXS 1

Reference:100005747 Page:4_14
Utilift 6605 B 100022734 #603
Brake valve fittings

1.1

1.2

3 4 5

2
6

6 6
1 7 7

Reference:46144310 Page:4_15
Utilift 6605 B 100022734 #603
Brake valve fittings

Item Part No. Description Standard designation


Qty
1 56077440 BRAKE VALVE 1
1.1 100013248 BRAKE PEDAL 1
1.2 100019518 RUBBER COVER 1
2 46193230 PLATE 1
3 52060126 HEX SCREW M8X20 DIN933 88ZN 4
4 52114311 LOCK WASHER M8 NORD-LOCK 4
5 52110038 HEX NUT M8 DIN934 88ZN 4
6 52450475 COUPLING 6-M14F82EDMXS 3
7 52454253 ANGLE COUPLING 6M14C87OMXS 2

Reference:46144310 Page:4_15
Utilift 6605 B 100022734 #603
Brake valve fittings

1.2
1.1
3 4 5
6
2
8

7 6

10

1 11

6
9

11 9
12 13 15 14

10 10

Reference:46144300 Page:4_16
Utilift 6605 B 100022734 #603
Brake valve fittings

Item Part No. Description Standard designation


Qty
1 56077440 BRAKE VALVE 1
1.1 100013248 BRAKE PEDAL 1
1.2 100019518 RUBBER COVER 1
2 46193230 PLATE 1
3 52060126 HEX SCREW M8X20 DIN933 88ZN 4
4 52114311 LOCK WASHER M8 NORD-LOCK 4
5 52110038 HEX NUT M8 DIN934 88ZN 4
6 52450475 COUPLING 6-M14F82EDMXS 5
7 56043110 SHUTTLE VALVE 2
8 52453271 COUPLING 6F640MXS 2
9 52450327 COUPLING 6F42EDMXS 4
10 52452307 L-FITTING 6R6MXS 4
11 52451226 ANGLE COUPLING 6C6MXS 3
12 52452265 T-COUPLING 6S6MXS 1
13 52450848 MEASURING PLUG 6TT4MXS 1
14 100003747 PRESSURE SWITCH 1
15 45366250 REDUCTION FITTING R1/4"-M10X1 1

Reference:46144300 Page:4_16
Utilift 6605 B 100022734 #603
Charging valve fittings

30
2

39 3
31 34 35 32 37 38 40
1 31 34
34 31
34.31
33 36 30

1.1

1.2
1.2
1.6
1.4
1.5

1.3

1.1

Reference:46042200 Page:4_17
Utilift 6605 B 100022734 #603
Charging valve fittings

Item Part No. Description Standard designation Qty


1 56076410 CHARGING VALVE BLOCK 1
1.1 57991700 PRESSURE ACCUMULATOR 2
1.2 100016006 NON-RETURN VALVE 3
1.3 100014072 CHARGING VALVE 1
1.4 100016008 ORIFICE 1
1.5 100016009 ORIFICE 1
1.6 57812331 FILTER 1
2 55121636 PRESSURE SWITCH 1
3 52391034 SEAL RING U13,5X18,7X1,5 1
30 52449162 COUPLING 6-6F42EDMXS 3
31 52450467 COUPLING 8-8F42EDMXS 1
32 52450046 COUPLING 8-8F42EDMXS 1
33 52450012 COUPLING 4-4F42EDMXS 2
34 52451226 ANGLE COUPLING 6C6MXS 4
35 52451234 ANGLE COUPLING 8C6MXS 1
36 52451432 ANGLE COUPLING 4C6MXS 2
37 52450327 COUPLING 6F42EDMXS 1
38 52452307 L-COUPLING 6R6MXS 1
39 52450848 METERING PLUG 6TT4MXS 1
40 52450723 PLUG 6FNMTXS 1

Reference:46042200 Page:4_17
Utilift 6605 B 100022734 #603
Diagram / piping, Steering

55 50
36 30 32 33

55 50
30

51

31 36
32

55 53 52

54

34

Reference:46041540 Page:4_18
Utilift 6605 B 100022734 #603
Diagram / piping, Steering

Item Part No. Description Standard designation Qty


1 46042160 STEERING DEVICE FITTING 1
30 52450814 COUPLING 8WMTXWLNMS 2
31 52452208 T-COUPLING 8R40MXS 2
32 52451234 ANGLE COUPLING 8C6MXS 2
33 52450152 COUPLING 8F42EDMXS 2
34 52450830 COUPLING 4WMTXWLNMS 1
36 52450975 ANGLE COUPLING 8V6MXS 2
50 56789274 HOSE ASSEMBLY S 1/2 S L=2,2M JIC 2
51 56789191 HOSE ASSEMBLY S 1/2 S L=1,4M JIC 2
52 56789217 HOSE ASSEMBLY S 1/2 S L=1,6M JIC 1
53 56716210 HOSE ASSEMBLY S 1/4 S L=1,6M JIC 1
54 56716111 HOSE ASSEMBLY S 1/4 S L=0,8M JIC 1
55 56789233 HOSE ASSEMBLY S 1/2 S L=1,8M JIC 3

Reference:46041540 Page:4_18
Utilift 6605 B 100022734 #603
Steering device fittings

9 8 7 6 3 11

2 10

Reference:46042160 Page:4_19
Utilift 6605 B 100022734 #603
Steering device fittings

Item Part No. Description Standard designation


Qty
1 56073539 STEERING VALVE 1
2 52450046 COUPLING 8-8F42EDMXS 4
3 52450012 COUPLING 4-4F42EDMXS 1
6 52211042 SPRING WASHER M10 DIN127 ZN 4
7 52060597 HEX SCREW M10X60 DIN931 88MU 4
8 5051925 SLEEVE 4
9 52200045 WASHER M10 DIN126 58ZN 4
10 52450975 ANGLE COUPLING 8V6MXS 4
11 52451432 ANGLE COUPLING 4C6MXS 1

Reference:46042160 Page:4_19
Utilift 6605 B 100022734 #603
Diagram / piping, Transmission

4 5
1

51

8
6 5 4

41 42 39
50

33 32

35
34
30 31 32 34
39 42 44

43 37 38
52
53

3
40
36 7
39 37
54

Reference:46044990 Page:4_20
Utilift 6605 B 100022734 #603
Diagram / piping, Transmission

Item Part No. Description Standard designation


Qty
1 46044960 CONNECTOR ASSEMBLY 1
2 46080810 FASTENER 4X101X188 1
3 45980790 CONNECTOR ASSEMBLY 1
4 52060118 HEX SCREW M8X16 DIN933 88ZN 1
5 52214046 WASHER M8 DIN6798A ZN 1
6 54916481 HOSE FASTENER 1
7 45431190 COUPLING 1
8 54916630 HOSE FASTENER 1
30 52450376 COUPLING 8M18F82EDMXS 1
31 52450368 COUPLING 4M10F82EDMXS 1
32 52451432 ANGLE COUPLING 4C6MXS 2
33 52450418 COUPLING 4-6F5OMXS 1
34 52390366 SEAL RING 14X18X1,0 2
35 52081056 PLUG M14X1,5 DIN906 1
36 52450103 COUPLING 16F42EDMXS 1
37 52450178 COUPLING 16-12F5OMXS 2
38 52453339 COUPLING 16F640MXS 1
39 52451457 ANGLE COUPLING 16C6MXS 3
40 52449162 METERING FITTING 1
41 46046040 EXTENSION FITTING 1
42 52450350 COUPLING 16-12F42EDMXS 2
43 52390556 SEAL RING U17,4X24,0X1,5 1
44 41953340 COUPLING R3/8-M14X1,5SK D11 1
50 56716178 HOSE ASSEMBLY S 1/4 S L=1,2M JIC 1
51 56716194 HOSE ASSEMBLY S 1/4 S L=1,4M JIC 1
52 56789159 HOSE ASSEMBLY S 1/2 S L=1,0M JIC 1
53 56700313 HOSE ASSEMBLY S 1 S L=2,6M JIC 1
54 56700339 HOSE ASSEMBLY S 1 S L=2,8M JIC 1

Reference:46044990 Page:4_20
Utilift 6605 B 100022734 #603
Connector assembly

5 2 6 7 3

12

17
16

13
14
15

1 16 8
10

Reference:46044960 Page:4_21
Utilift 6605 B 100022734 #603
Connector assembly

Item Part No. Description Standard designation


Qty
1 46043850 COUPLING 1
2 55150171 PRESSURE SWITCH 1
3 55121701 PRESSURE SWITCH 1
5 52390689 COPPER RING 13X18X1,0 4
6 55115604 SENSOR 1
7 55121834 SENSOR 1
8 52449162 MEASURE QUICK COUPLING 2
10 52451044 ANGLE COUPLING 4-4C4OMXS 2
12 46080810 FASTENER 1
13 52060167 HEX SCREW M8X60 DIN933 88ZN 2
14 52110038 HEX NUT M8 DIN934 88ZN 2
15 52200037 WASHER M8 DIN126 58ZN 2
16 52114311 LOCK WASHER M8 NORD-LOCK 3
17 52060118 HEX SCREW M8x16 DIN933 88ZN 1

Reference:46044960 Page:4_21
Utilift 6605 B 100022734 #603
Coupling assembly

Reference:45980790 Page:4_22
Utilift 6605 B 100022734 #603
Coupling assembly

Item Part No. Description Standard designation Qty


2 56620487 COUPLING T1 1/2 L45 1
3 52080819 PLUG R1/2 DIN910 58, ZN 2
4 52390200 SEAL RING U21,5X28,7X2,5 2
5 52450046 COUPLING 8-8F42EDMXS 1

Reference:45980790 Page:4_22
Utilift 6605 B 100022734 #603
Diagram / piping, Shuttle valve

Reference:46042560 Page:4_23
Utilift 6605 B 100022734 #603
Diagram / piping, Shuttle valve

Item Part No. Description Standard designation Qty


1 45677350 SHUTTLE VALVE 1

Reference:46042560 Page:4_23
Utilift 6605 B 100022734 #603
Transmission oil filter fittings

3 4 5 6

3 2
7

Reference:46041440 Page:4_24
Utilift 6605 B 100022734 #603
Transmission oil filter fittings

Item Part No. Description Standard designation Qty


1 52451440 ANGLE COUPLING 12C6MXS 1
2 52450459 COUPLING 12F5OMXS 1
3 52455140 ANGLE COUPLING 12C50MXS JIC 2
4 52453321 COUPLING 12F640MXS 1
5 52453057 COUPLING 12G4MXS 1
6 52301280 O-RING 24,0X3,0 70SHORE 1
7 56732076 HOSE ASSEMBLY S 3/4 S L=0,6M JIC 1

Reference:46041440 Page:4_24
Utilift 6605 B 100022734 #603
Diagram / piping, Support legs

53 51

30 30 30 30
2 2

54 30 30 30 30
52

50 50

55 56

Reference:46042020 Page:4_26
Utilift 6605 B 100022734 #603
Diagram / piping, Support legs

Item Part No. Description Standard designation Qty


1 46141960 SUPPORT LEG VALVE FITTINGS 1
2 56076110 DUAL PILOT CHECK VALVE 2
30 52450483 COUPLING 6-8F42EDMXS 4
50 56786031 HOSE ASSEMBLY S 3/8 S L=0,4M JIC 4
51 56786197 HOSE ASSEMBLY S 3/8 S L=1,4M JIC 2
52 56786239 HOSE ASSEMBLY S 3/8 S L=1,8M JIC 2
53 56786270 HOSE ASSEMBLY S 3/8 S L=2,2M JIC 2
54 56786312 HOSE ASSEMBLY S 3/8 S L=2,6M JIC 2
55 56789159 HOSE ASSEMBLY S 1/2 S L=1,0M JIC 1
56 56789118 HOSE ASSEMBLY S 1/2 S L=0,8M JIC 1

Reference:46042020 Page:4_26
Utilift 6605 B 100022734 #603
Support leg valve fittings

38 35 38 35 38 41 38
41 37
37 33 33 37 33 37
33 34 36 36
32 32 32 34
32 33 33 33
33 33 33 33
33 32 32 32
32 32 32 32
32

30 39
40

31

31

40
30 39

1
1.1
1.2
1.3
Reference:46141960 Page:4_27
Utilift 6605 B 100022734 #603
Support leg valve fittings

Item Part No. Description Standard designation Qty


1 56076920 MAGNETIC VALVE COMPLETE INCLUDE PART NO. 1.1-1.3 1
1.1 56077040 BOTTOM PLATE 1
1.2 56074156 MAGNETIC VALVE 1
1.3 57620411 SOLENOID COIL 1
30 52450046 COUPLING 8-8F42EDMXS 2
31 52451234 ANGLE COUPLING 8C6MXS 2
32 52390556 SEAL RING U17,4X24,0X1,5 12
33 52435047 EXTENSION FITTING R3/8 12
34 46043030 FITTING R3/8-S12 D2MM 2
35 52450467 COUPLING 6-6F42EDMXS 2
36 52450152 COUPLING 8F42EDMXS 2
37 52453438 NUT 8BMTXS 4
38 52453727 REDUCTION FITTING 8-6TRTXS 4
39 52390200 SEAL RING U21,5X28,7X2,5 2
40 52080819 PLUG R1/2 DIN910 58, ZN 2
41 46142160 FITTING R3/8-S10 D=2 MM 2

Reference:46141960 Page:4_27
Utilift 6605 B 100022734 #603
Diagram / piping, Safety pump

30 31 32
51

37
2

33 41 40 39

38
50

43 42 34

Reference:46042690 Page:4_28
Utilift 6605 B 100022734 #603
Diagram / piping, Safety pump

Item Part No. Description Standard designation Qty


1 45887670 SAFETY PUMP FITTINGS 1
2 56013246 NON-RETURN VALVE 1
30 52452331 COUPLING 12R6MXS 1
31 52453586 REDUCTION FITTING 12-8TRTXS 1
32 52455136 NUT 12BMTXS 1
33 52454220 COUPLING 8-8F642EDMXS 1
34 52451465 ANGLE COUPLING 12V6MXS 1
37 52450046 COUPLING 8-8F42EDMXS 1
38 52451440 ANGLE COUPLING 12C6MXS 1
39 52453982 METERING PLUG 8TT4MXS 1
40 52452125 T-COUPLING 8S6MXS 1
41 52449162 METERING FITTING 1
42 52454337 REDUCTION FITTING 16-12TRTXS 1
43 52455045 NUT 16BTXS 1
50 56732076 HOSE ASSEMBLY S 3/4 S L=0,6M JIC 1
51 56789159 HOSE ASSEMBLY S 1/2 S L=1,0M JIC 1

Reference:46042690 Page:4_28
Utilift 6605 B 100022734 #603
Safety pump fittings

1.1
6
3 1.2

12 11 10
1.3

4
1.4 1.5
5 9 8 7

Reference:45887670 Page:4_29
Utilift 6605 B 100022734 #603
Safety pump fittings

Item Part No. Description Standard designation Qty


1 56057318 EMERGENCY PUMP COMPLETE INCLUDE PART NO. 1.1-1.5 1
1.1 57987356 ELECTRIC MOTOR 1
1.2 100014984 SOLENOID 1
1.3 57987323 HYDRAULIC MOTOR 1
1.4 57987331 CLUTCH 1
1.5 57987349 FASTENING FLANGE 1
2 52450152 COUPLING 8F42EDMXS 1
3 52451234 ANGLE COUPLING 8C6MXS 1
4 52450269 COUPLING 12-8F42EDMXS 1
5 52451465 ANGLE COUPLING 12V6MXS 1
6 41701152 BOW 1
7 45493410 BRACKET 1
8 52114311 LOCK WASHER M8 NORD-LOCK 2
9 52117082 LOCK NUT M8 DIN985 88ZN 2
10 52070570 HEX SCREW M10X70 DIN933 88ZN 4
11 52214251 LOCK WASHER M10 NORD-LOCK 4
12 52117108 LOCK NUT M10 DIN985 88ZN 4

Reference:45887670 Page:4_29
Utilift 6605 B 100022734 #603
Diagram / piping, Basket boom lower control

52

50

51

Reference:46047640 Page:4_30
Utilift 6605 B 100022734 #603
Diagram / piping, Basket boom lower control

Item Part No. Description Standard designation Qty


1 46047630 BOOM CONTROL VALVE FITTINGS 1
2 45677350 SHUTTLE VALVE 1
4 46141180 VALVE WS10 FITTINGS 1
50 56789233 HOSE ASSEMBLY S 1/2 S L=1,8M JIC 1
51 56732258 HOSE ASSEMBLY S 3/4 S L=2,0M JIC 1
52 56786353 HOSE ASSEMBLY S 3/8 S L=3,0M JIC 2

Reference:46047640 Page:4_30
Utilift 6605 B 100022734 #603
Boom control valve fittings

11 10

5 3

Reference:46047630 Page:4_31
Utilift 6605 B 100022734 #603
Boom control valve fittings

Item Part No. Description Standard designationQty


1 56077220 BOOM CONTROL VALVE COMPLETE 1
2 56076460 HAND LEVER 3
3 52450483 COUPLING 6-8F42EDMXS 6
4 52450046 COUPLING 1
5 52451234 ANGLE COUPLING 8C6MXS 1
6 52451432 ANGLE COUPLING 4C6MXS 1
7 52450038 COUPLING 4-8F42EDMXS 1
8 52080850 PLUG R3/4 DIN910 58, ZN 1
9 52390580 SEAL RING 3/4" U27,2X36,0X2,0 1
10 52450269 COUPLING 12-8F42EDMXS 1
11 52451440 ANGLE COUPLING 12C6MXS 1

Reference:46047630 Page:4_31
Utilift 6605 B 100022734 #603
Valve WS10 fittings

Reference:46141180 Page:4_32
Utilift 6605 B 100022734 #603
Valve WS10 fittings

Item Part No. Description Standard designation


Qty
1 56076480 VALVE CASE 3
2 56076500 2/2-VALVE 3
2.1 57701880 SOLENOID COIL 3
3 46190710 FASTENING PLATE 2
4 52450483 COUPLING 6-8F42EDMXS 2
6 52450046 COUPLING 8-8F42EDMXS 4
7 52451234 ANGLE COUPLING 8C6MXS 4
8 52452125 T-COUPLING 8S6MXS 1
9 52451226 ANGLE COUPLING 6C6MXS 1
10 52070485 HEX SCREW M6X130 DIN931 88ZN 2
11 52200342 WASHER M6X20 DIN9021 A4- 4
12 52110020 HEX NUT M6 DIN934 A4-80 2
13 52117066 LOCK NUT M6 DIN985 88ZN 2

Reference:46141180 Page:4_32
Utilift 6605 B 100022734 #603
Diagram / piping, Basket boom

34

34 34

34
40 40 36 43 43
50 50
36 37
37 58
32 35 35
32 56

58

43 43

57

57
30
57 57
58
30
30 30
53 65 60 58
58 58
54
30
30
39
38 33 30
32 35 44 30
56 56
56
32

67 56
52 64 61

39 1
38 33

51 63 62

Reference:46047660 Page:4_33
Utilift 6605 B 100022734 #603
Diagram / piping, Basket boom

Item Part No. Description Standard designation Qty


1 46047650 BOOM CONTROL VALVE FITTINGS 1
2 46043880 CONNECTOR J43 FITTINGS 1
30 52453917 COUPLING 6HMTXS 16
32 52451226 ANGLE COUPLING 6C6MXS 4
33 52450566 COUPLING 8HMTXS 2
34 52450467 COUPLING 6-6F42EDMXS 4
35 52450483 COUPLING 6-8F42EDMXS 3
36 52453727 REDUCTION FITTING 8-6TRTXS 2
38 52453602 COUPLING 12HMTXS 2
39 52453594 COUPLING 4HMTXS 3
40 52451010 ANGLE COUPLING 8-8C4OMXS 2
43 52451143 ANGLE COUPLING 6-6C4OMXS 4
44 45396040 FITTING R1/2-S10 JIC d=1,2 1
50 56786213 HOSE ASSEMBLY S 3/8 S L=1,6M JIC 4
51 56716236 HOSE ASSEMBLY S 1/4 S L=1,8M JIC 1
52 56716251 HOSE ASSEMBLY S 1/4 S L=2,0M JIC 1
53 56716319 HOSE ASSEMBLY S 1/4 S L=2,6M JIC 1
54 56786338 HOSE ASSEMBLY S 3/8 S L=2,8M JIC 2
56 56786239 HOSE ASSEMBLY S 3/8 S L=1,8M JIC 9
57 56786312 HOSE ASSEMBLY S 3/8 S L=2,6M JIC 8
58 56786254 HOSE ASSEMBLY S 3/8 S L=2,0M JIC 12
60 56789316 HOSE ASSEMBLY S 1/2 S L=2,6M JIC 1
61 56789258 HOSE ASSEMBLY S 1/2 S L=2,0M JIC 1
62 56789233 HOSE ASSEMBLY S 1/2 S L=1,8M JIC 1
63 56732233 HOSE ASSEMBLY S 3/4 S L=1,8M JIC 1
64 56732258 HOSE ASSEMBLY S 3/4 S L=2,0M JIC 1
65 56732316 HOSE ASSEMBLY S 3/4 S L=2,6M JIC 1
67 56786296 HOSE ASSEMBLY S 3/8 S L=2,4M JIC 2

Reference:46047660 Page:4_33
Utilift 6605 B 100022734 #603
Control valve fittings

30

37

31 32

33 34

35 36

Reference:46047650 Page:4_34
Utilift 6605 B 100022734 #603
Control valve fittings

Item Part No. Description Standard designation Qty


1 56077240 BOOM CONTROL VALVE COMPLETE 1
30 52450483 COUPLING 6-8F42EDMXS 8
31 52451234 ANGLE COUPLING 8C6MXS 1
32 52450046 COUPLING 8-8F42EDMXS 1
33 52450269 COUPLING 12-8F42EDMXS 1
34 52451440 ANGLE COUPLING 12C6MXS 1
35 52451432 ANGLE COUPLING 4C6MXS 1
36 52450012 COUPLING 4-4F42EDMXS 1
37 56076460 HAND LEVER 4

Reference:46047650 Page:4_34
Utilift 6605 B 100022734 #603
Connector J43 fittings

9 4 3 12

14 13 13 14

4 6 7 7 4
10
10 4
4
2
2
11
12 4 8 8 4
11 12 4 7 7 6 4
11
10
10
4 4
9
9

4 8 4

Reference:46043880 Page:4_35
Utilift 6605 B 100022734 #603
Connector J43 fittings

Item Part No. Description Standard designation Qty


1 35697640 CONNECTOR 1
2 56013212 THROTTLE VALVE 2
3 56013584 THROTTLE VALVE 1
4 52450467 COUPLING 6-6F42EDMXS 15
6 52450061 COUPLING 12F42EDMXS 2
7 52450343 COUPLING 8-12F42EDMXS 4
8 52450483 COUPLING 6-8F42EDMXS 4
9 52451143 ANGLE COUPLING 6-6C4OMXS 4
10 52452307 L-FITTING 6R6MXS 4
11 52451226 ANGLE COUPLING 6C6MXS 4
12 52450939 COUPLING 6-6F64OMXS 3
13 52080793 PLUG R3/8 DIN910 58 ZN 2
14 52390556 SEAL RING 3/8" U17,4X24,0X1,5 2

Reference:46043880 Page:4_35
Utilift 6605 B 100022734 #603
Electrics

Reference:5 Page:5
Utilift 6605 B 100022734 #603
Electrics

Item Part No. Description Standard designation Qty


100008719 Instrument panel
47028270 Warning light unit
47025440 Terminal box TB1
47023940 Main fuse box
47019310 Beacon kit
47024560_1 Carrier electric schema, page 1/7
47024560_2 Carrier electric schema, page 2/7
47024560_3 Carrier electric schema, page 3/7
47024560_4 Carrier electric schema, page 4/7
47024560_5 Carrier electric schema, page 5/7
47024560_6 Carrier electric schema, page 6/7
47024560_7 Carrier electric schema, page 7/7
47020040_1 Circuit diagram, Basket boom kit, page 1/5
47020040_2 Circuit diagram, Basket boom kit, page 2/5
47020040_3 Circuit diagram, Basket boom kit, page 3/5
47020040_4 Circuit diagram, Basket boom kit, page 4/5
47020040_5 Circuit diagram, Basket boom kit, page 5/5
47020120 Terminal box TB3
47020130 Terminal box TB4
47020590 Cable W3
47020600 Cable W4
47025410 Hand throttle kit
100003829 Central lubrication kit

Reference:5 Page:5
Utilift 6605 B 100022734 #603
Instrument panel

H25
P9 P5 F5
S136 S4 S5 S7 S6 H7 X22 S144

F4

P1 F3
S379 S25 SH22 S8 SH1 S21 S2 S302 P3
F2

F1

Reference:100008719 Page:5_1
Utilift 6605 B 100022734 #603
Instrument panel

Item Part No. Description Standard designation Qty


F1 55131635 CIRCUIT BREAKER 15A 1
57702037 CIRCUIT BREAKER COVER HAT 1
F2 55131635 CIRCUIT BREAKER 15A 1
57702037 CIRCUIT BREAKER COVER HAT 1
F3 55131635 CIRCUIT BREAKER 15A 1
57702037 CIRCUIT BREAKER COVER HAT 1
F4 55131635 CIRCUIT BREAKER 15A 1
57702037 CIRCUIT BREAKER COVER HAT 1
F5 55131635 CIRCUIT BREAKER 15A 1
57702037 CIRCUIT BREAKER COVER HAT 1
H7 55122204 WARNING LIGHT, RED 1
55122410 CONTACT FRAME 1
55123244 BULB 24V 2,6W 1
H25 47028270 WARNING LIGHT UNIT 1
P1 100007785 TRANSMISSION TEMPERATURE GAUGE 1
P3 100007788 COOLANT TEMPERATURE GAUGE 1
P5 100007790 FUEL GAUGE 1
P9 100007778 REVOLUTION COUNTER 1
S2 55137608 IGNITION SWITCH 1
55147151 WIRE CONNECTOR FOR IGNITION SWITCH 1
55137574 CENTRAL PLUG CONNECTOR 1
55137582 CENTRAL PLUG CONNECTOR 1
S4 100012154 SWITCH 1
100009027 CONTACT FRAME 1
S5 100012154 SWITCH 1
100009027 CONTACT FRAME 1
S6 100012154 SWITCH 1
100009027 CONTACT FRAME 1
S7 100012154 SWITCH 1
100009027 CONTACT FRAME 1
S8 100016326 PUSH BUTTON 1
100009027 CONTACT FRAME 1
S21 100016408 MUSHROOM SHAPED PUSH BUTTON 1
100012135 CONTACT FRAME 1
100013720 CONTACT BLOCK 1
100016424 CONTACT BLOCK 1
S25 100012154 SWITCH 1
100009027 CONTACT FRAME 1
S136 100016326 PUSH BUTTON 1
100009027 CONTACT FRAME 1
100013720 CONTACT BLOCK 1
S144 100004994 SWITCH 1
100016011 CONTACT FRAME 1
S302 100012154 SWITCH 1
100009027 CONTACT FRAME 1
S379 100016326 PUSH BUTTON 1
100009027 CONTACT FRAME 1
SH1 100015890 SWITCH BUTTON 1
100009424 CONTACT BLOCK 1
55123244 BULB 24V 2,6W 1
SH22 100016409 SWITCH 1
100016513 CONTACT FRAME 1
55123244 BULB 24V 2,6W 1
X22 55152740 RECEPTACLE KIT 1

Reference:100008719 Page:5_1
Utilift 6605 B 100022734 #603
Warning light unit

H25

H71 H46

H19 H39

H72 H23

H28 H8

H6 H27

Reference:47028270 Page:5_2
Utilift 6605 B 100022734 #603
Warning light unit

Item Part No. Description Standard designation Qty


H28 55142079 WARNING LIGHT UNIT 1
H71 55151290 SYMBOL 1
H46 55155430 SYMBOL 1
H19 55142434 SYMBOL 1
H39 55151690 SYMBOL 1
H72 55134340 SYMBOL 1
H23 55142129 SYMBOL 1
H28 55134381 SYMBOL 1
H8 55142152 SYMBOL 1
H6 55142137 SYMBOL 1
H27 55142848 SYMBOL 1

Reference:47028270 Page:5_2
Utilift 6605 B 100022734 #603
Relays and terminals TB1

K3 K17 K7 K8 K14 K20 K21 K22 K29 K68


K15 K5 K2

X1 F14 F13 F12 F6

V1 V3 V5 V7

K49

V2 V4 V6

K16B

Reference:47025440 Page:5_3
Utilift 6605 B 100022734 #603
Relays and terminals TB1

Item Part No. Description Standard designation Qty


F6 55150932 FUSE TERMINAL 1
55125801 FUSE 10A 1
F12 55150932 FUSE TERMINAL 1
55125801 FUSE 10A 1
F13 55150932 FUSE TERMINAL 1
55125801 FUSE 10A 1
F14 55150932 FUSE TERMINAL 1
55125801 FUSE 10A 1
K2 55153080 RELAY KIT 1
K5 55119317 RELAY 1
55140800 RELAY BASE 1
K3 55119747 RELAY 24V 1
55119788 RELAY BASE 1
K7 55119747 RELAY 24V 1
55119788 RELAY BASE 1
K8 55119747 RELAY 24V 1
55119788 RELAY BASE 1
K14 55119747 RELAY 24V 1
55119788 RELAY BASE 1
K15 55119317 RELAY 1
55140800 RELAY BASE 1
K16B 55114292 RELAY 1
K17 55119747 RELAY 24V 1
55119788 RELAY BASE 1
K20 55119747 RELAY 24V 1
55119788 RELAY BASE 1
K21 55119747 RELAY 24V 1
55119788 RELAY BASE 1
K22 55119747 RELAY 24V 1
55119788 RELAY BASE 1
K29 55119747 RELAY 24V 1
55119788 RELAY BASE 1
K49 55137038 SAFETY RELAY 1
K68 55119747 RELAY 24V 1
55119788 RELAY BASE 1
V1 55117055 DIODE 3A 1
V2 55117055 DIODE 3A 1
V3 55117055 DIODE 3A 1
V4 55117055 DIODE 3A 1
V5 55117055 DIODE 3A 1
V6 55117055 DIODE 3A 1
V7 55117055 DIODE 3A 1
X1 55150890 TERMINAL BLOCK 2
55150767 TERMINAL BLOCK 1
55150817 TERMINAL BLOCK 81
55150825 END PLATE 2
55150924 END CLIP 2
55150726 TERMINAL BLOCK 4
55150759 END PLATE 1

Reference:47025440 Page:5_3
Utilift 6605 B 100022734 #603
Main fuse box

F10.1F10.2F10.3F10.4F10.5F10.6 F15

K11

X4
K16

Reference:47023940 Page:5_4
Utilift 6605 B 100022734 #603
Main fuse box

Item Part No. Description Standard designation Qty


F10.1 55154390 FUSE 100A 1
F10.4 55154390 FUSE 100A 1
F10.2 55154410 FUSE 50A 1
F10.3 55154410 FUSE 50A 1
F10.5 55154410 FUSE 50A 1
F10.6 55154410 FUSE 50A 1
F15 55150932 FUSE TERMINAL 1
55125819 FUSE PLATE 7,5A 1
K11 55150387 RELAY 1
K16 55119317 RELAY 1
X4 55150775 TERMINAL BLOCK 3
55150676 TERMINAL BLOCK 4
55150726 TERMINAL BLOCK 7
55152280 TERMINAL BLOCK 2
55150809 END PLATE 1
55150700 END PLATE 1
55150759 END PLATE 1

Reference:47023940 Page:5_4
Utilift 6605 B 100022734 #603
Beacon kit

S25

S25

H18

Reference:47019310 Page:5_5
Utilift 6605 B 100022734 #603
Beacon kit

Item Part No. Description Standard designation Qty


H18 55122568 WARNING BEACON 1
S25 100012154 SWITCH 1
100009027 CONTACT FRAME 1

Reference:47019310 Page:5_5
Utilift 6605 B 100022734 #603
Carrier electric schema, page 1/7

F5
F4
F12 F3
F2
F13 F1

S2

F14

K5

K16

K11 F10

F11

K2
G2 G1
M1 G3
S1

Reference:47024560_1 Page:5_6
Utilift 6605 B 100022734 #603
Carrier electric schema, page 1/7

Item Part No. Description Standard designation Qty


F1 55131635 CIRCUIT BREAKER 15A 1
57702037 CIRCUIT BREAKER COVER HAT 1
F2 55131635 CIRCUIT BREAKER 15A 1
57702037 CIRCUIT BREAKER COVER HAT 1
F3 55131635 CIRCUIT BREAKER 15A 1
57702037 CIRCUIT BREAKER COVER HAT 1
F4 55131635 CIRCUIT BREAKER 15A 1
57702037 CIRCUIT BREAKER COVER HAT 1
F5 55131635 CIRCUIT BREAKER 15A 1
57702037 CIRCUIT BREAKER COVER HAT 1
F10 47023940 MAIN FUSE BOX 1
F11 55125868 FUSE 600A 2
55125876 FUSE HOLDER 1
F12 55125801 FUSE PLATE 10A 1
F13 55125801 FUSE PLATE 10A 1
F14 55139398 FUSE PLATE 25A 1
G1 55124176 BATTERY 12V/115AH 1
G2 55124176 BATTERY 12V/115AH 1
G3 100004872 ALTERNATOR 1
K2 55153080 RELAY KIT 1
K5 55119317 RELAY 1
K16 55119317 RELAY 1
K11 55150387 GLOW RELAY 1
M1 100012853 START MOTOR 1
S1 55128078 MAIN SWITCH 1
55144430 MAIN SWITCH RUBBER COVER 1
S2 55137608 IGNITION SWITCH 1
55147151 WIRE CONNECTOR FOR IGNITION SWITCH 1
55137574 CENTRAL PLUG CONNECTOR 1
55137582 CENTRAL PLUG CONNECTOR 1

Reference:47024560_1 Page:5_6
Utilift 6605 B 100022734 #603
Carrier electric schema, page 2/7

F5
F4
F3
F2
F1

S21

K3 SH1
K21
S27

K5
K22

Y2 Y75
K22 K17 K21
SH1
K2

Reference:47024560_2 Page:5_7
Utilift 6605 B 100022734 #603
Carrier electric schema, page 2/7

Item Part No. Description Standard designation Qty


F1 55131635 CIRCUIT BREAKER 15A 1
57702037 CIRCUIT BREAKER COVER HAT 1
F2 55131635 CIRCUIT BREAKER 15A 1
57702037 CIRCUIT BREAKER COVER HAT 1
F3 55131635 CIRCUIT BREAKER 15A 1
57702037 CIRCUIT BREAKER COVER HAT 1
F4 55131635 CIRCUIT BREAKER 15A 1
57702037 CIRCUIT BREAKER COVER HAT 1
F5 55131635 CIRCUIT BREAKER 15A 1
57702037 CIRCUIT BREAKER COVER HAT 1
K2 55153080 RELAY KIT 1
K5 55119317 RELAY 1
K3 55119747 RELAY 24V 1
55119788 RELAY BASE 1
K17 55119747 RELAY 24V 1
55119788 RELAY BASE 1
K21 55119747 RELAY 24V 1
55119788 RELAY BASE 1
K22 55119747 RELAY 24V 1
55119788 RELAY BASE 1
S21 100016408 MUSHROOM SHAPED PUSH BUTTON 1
100012135 CONTACT FRAME 1
100013720 CONTACT BLOCK 1
100016424 CONTACT BLOCK 1
S27 55137806 GEAR SELECTOR SWITCH 1
SH1 100015890 SWITCH BUTTON 1
100009424 CONTACT BLOCK 1
55123244 BULB 24V 2,6W 1
Y2 57701880 SOLENOID COIL 1
55148720 PLUG CABLE LED+ZDI 24V L=10M 1
Y75 57701880 SOLENOID COIL 1
55148720 PLUG CABLE LED+ZDI 24V L=10M 1

Reference:47024560_2 Page:5_7
Utilift 6605 B 100022734 #603
Carrier electric schema, page 3/7

F3
F2

F6

P5 P1 P3
P9

B5 B2 B1

Reference:47024560_3 Page:5_8
Utilift 6605 B 100022734 #603
Carrier electric schema, page 3/7

Item Part No. Description Standard designation Qty


B1 55115828 SENSOR 1
B2 55115604 SENSOR 1
B5 55115646 SENSOR 1
F2 55131635 CIRCUIT BREAKER 15A 1
57702037 CIRCUIT BREAKER COVER HAT 1
F3 55131635 CIRCUIT BREAKER 15A 1
57702037 CIRCUIT BREAKER COVER HAT 1
F6 55150932 FUSE TERMINAL 1
55125827 FUSE 5A 1
P1 100007785 TRANSMISSION TEMPERATURE GAUGE 1
P3 100007788 COOLANT TEMPERATURE GAUGE 1
P5 100007790 FUEL GAUGE 1
P9 100007778 REVOLUTION COUNTER 1

Reference:47024560_3 Page:5_8
Utilift 6605 B 100022734 #603
Carrier electric schema, page 4/7

F5

F2
F1

V4

H7
K29
S8

V1 V3

Y68
S311 S10 S35 S35 S13
S118 H9
S34 S15

Reference:47024560_4 Page:5_9
Utilift 6605 B 100022734 #603
Carrier electric schema, page 4/7

Item Part No. Description Standard designation Qty


F1 55131635 CIRCUIT BREAKER 15A 1
57702037 CIRCUIT BREAKER COVER HAT 1
F2 55131635 CIRCUIT BREAKER 15A 1
57702037 CIRCUIT BREAKER COVER HAT 1
F5 55131635 CIRCUIT BREAKER 15A 1
57702037 CIRCUIT BREAKER COVER HAT 1
H7 55122204 WARNING LIGHT, RED 1
55122410 CONTACT FRAME 1
H9 55116198 HORN 1
K29 55119747 RELAY 24V 1
55119788 RELAY BASE 1
S8 100016326 PUSH BUTTON 1
100009027 CONTACT FRAME 1
S10 55121701 SENSOR 1
S13 55121636 SENSOR 1
S15 55121701 SENSOR 1
S34 55121172 SENSOR 1
55121396 CONNECTOR SET 1
S35 55115562 SENSOR 2
S118 55121859 SENSOR 1
S311 57702310 SENSOR 1
V1 55117055 DIODE 3A 1
V3 55117055 DIODE 3A 1
V4 55117055 DIODE 3A 1
Y68 57829040 SOLENOID COIL 1
55148720 PLUG CABLE LED+ZDI 24V L=10M 1

Reference:47024560_4 Page:5_9
Utilift 6605 B 100022734 #603
Carrier electric schema, page 5/7

F5
F4
F3
F2

S5 S4 S6 S7

K8 K14
E3A E2 E10
K7 K15

E4A E1 E9
E7 E8
E5 E6 H17

Reference:47024560_5 Page:5_10
Utilift 6605 B 100022734 #603
Carrier electric schema, page 5/7

Item Part No. Description Standard designation Qty


E1 55120463 REVERSE LIGHT 1
55123384 BULB H3 24V/70W 1
55140990 WIRE CONNECTOR 1
E2 55120463 REVERSE LIGHT 1
55123384 BULB H3 24V/70W 1
55140990 WIRE CONNECTOR 1
E3A 55120463 HEAD LIGHT 1
55123384 BULB H3 24V/70W 1
55140990 WIRE CONNECTOR 1
E4A 55120463 HEAD LIGHT 1
55123384 BULB H3 24V/70W 1
55140990 WIRE CONNECTOR 1
E5 55154340 LED LIGHT 1
E6 55154340 LED LIGHT 1
E7 55151780 BLINKER/BRAKE/REAR LIGHT, RIGHT 1
E8 55151790 BLINKER/BRAKE/REAR LIGHT, LEFT 1
E9 55120463 WORK LIGHT 1
55123384 BULB H3 24V/70W 1
55140990 WIRE CONNECTOR 1
E10 55120463 WORK LIGHT 1
55123384 BULB H3 24V/70W 1
55140990 WIRE CONNECTOR 1
F2 55131635 CIRCUIT BREAKER 15A 1
57702037 CIRCUIT BREAKER COVER HAT 1
F3 55131635 CIRCUIT BREAKER 15A 1
57702037 CIRCUIT BREAKER COVER HAT 1
F4 55131635 CIRCUIT BREAKER 15A 1
57702037 CIRCUIT BREAKER COVER HAT 1
F5 55131635 CIRCUIT BREAKER 15A 1
57702037 CIRCUIT BREAKER COVER HAT 1
H17 55118955 REVERSE WARNING 1
K7 55119747 RELAY 24V 1
55119788 RELAY BASE 1
K8 55119747 RELAY 24V 1
55119788 RELAY BASE 1
K14 55119747 RELAY 24V 1
55119788 RELAY BASE 1
K15 55119747 RELAY 24V 1
55119788 RELAY BASE 1
S4 100012154 SWITCH 1
100009027 CONTACT FRAME 1
S5 100012154 SWITCH 1
100009027 CONTACT FRAME 1
S6 100012154 SWITCH 1
100009027 CONTACT FRAME 1
S7 100012154 SWITCH 1
100009027 CONTACT FRAME 1

Reference:47024560_5 Page:5_10
Utilift 6605 B 100022734 #603
Carrier electric schema, page 6/7

F1

S40

K17 S307 S18


K15
R24
S136

Reference:47024560_6 Page:5_11
Utilift 6605 B 100022734 #603
Carrier electric schema, page 6/7

Item Part No. Description Standard designation Qty


F1 55131635 CIRCUIT BREAKER 15A 1
57702037 CIRCUIT BREAKER COVER HAT 1
K15 55119747 RELAY 24V 1
55119788 RELAY BASE 1
K17 55119747 RELAY 24V 1
55119788 RELAY BASE 1
R24 55142772 RESISTOR 1
S40 55153490 SENSOR 1
S136 100016326 PUSH BUTTON 1
100009027 CONTACT FRAME 1
100013720 CONTACT BLOCK 1
S307 57411910 SENSOR 1

Reference:47024560_6 Page:5_11
Utilift 6605 B 100022734 #603
Carrier electric schema, page 7/7

F1

A8A A8B S144


S302 S379

Reference:47024560_7 Page:5_12
Utilift 6605 B 100022734 #603
Carrier electric schema, page 7/7

Item Part No. Description Standard designation Qty


A8A 54825590 ELECTRONIC THROTTLE PEDAL 1
A8B 54825590 ELECTRONIC THROTTLE PEDAL 1
F1 55131635 CIRCUIT BREAKER 15A 1
57702037 CIRCUIT BREAKER COVER HAT 1
S144 100004994 SWITCH 1
100016011 CONTACT BLOCK 1
S302 100012154 SWITCH 1
100009027 CONTACT BLOCK 1
S379 100016326 PUDH BUTTON 1
100009027 CONTACT FRAME 1

Reference:47024560_7 Page:5_12
Utilift 6605 B 100022734 #603
Circuit diagram, Basket boom kit, page 1/5

TB3
S80

S83

TB4
S81 S82

S226B S226B

TB3 TB4
SH3 SH4 SH5 SH6
K49
Y49

H62 H62.1 K43


H62.2
H62.3

Reference:47020040_1 Page:5_13
Utilift 6605 B 100022734 #603
Circuit diagram, Basket boom kit, page 1/5

Item Part No. Description Standard designation Qty


TB3 47020120 TERMINAL BOX TB3 1
W3 47020590 CABLE W3 1
TB4 47020130 TERMINAL BOX TB4 1
W4 47020600 CABLE W4 1
H62 55134365 ALARM 1
H62.1 57702370 BULB FOR ALARM
H62.2 57702380 HOUSING
H62.3 57702390 COVER FOR HOUSING
S226B 55149173 LIMIT SWITCH BODY 2
55136915 LIMIT SWITCH 4
SH3 55131445 PUSH BUTTON WITH SIGNAL LIGHT 1
55123244 BULB 24 V 3W 1
55129142 CONTACT FRAME 1
SH4 55131445 PUSH BUTTON WITH SIGNAL LIGHT 1
55123244 BULB 24 V 3W 1
55129142 CONTACT FRAME 1
S80 55128748 PUSH / PULL BUTTON,RED 1
55128862 CONTACT FRAME 1
S81 55128748 MUSHROOM SHAPED PUSH BUTTON 1
55128862 CONTACT FRAME 1
S82 55128748 MUSHROOM SHAPED PUSH BUTTON 1
55128862 CONTACT FRAME 1
S83 55128748 MUSHROOM SHAPED PUSH BUTTON 1
55128862 CONTACT FRAME 1
K43 55153080 RELAY KIT 1
K49 55137038 SAFETY RELAY 1
Y49 57991130 SOLENOID COIL 1
55148720 PLUG CABLE LED+ZDI 24V L=10M 1

Reference:47020040_1 Page:5_13
Utilift 6605 B 100022734 #603
Circuit diagram, Basket boom kit, page 2/5

S105
S38 S47 S39 S36 S37 SH13B

K37B K37B

K32

M7 Y158 Y157 Y20


K37B

Reference:47020040_2 Page:5_14
Utilift 6605 B 100022734 #603
Circuit diagram, Basket boom kit, page 2/5

Item Part No. Description Standard designation Qty


K37B 55153080 RELAY KIT 1
M7 57987356 ELECTRIC MOTOR 1
K32 100014984 SOLENOID 1
S36 100016425 PUSH BUTTON 1
S37 100016412 PUSH BUTTON 1
S38 55128607 PUSH BUTTON 1
55131586 CONTACT FRAME 1
S39 55128607 PUSH BUTTON 1
55131586 CONTACT FRAME 1
S47 55128607 PUSH BUTTON, BLACK 1
55131586 CONTACT FRAME 1
S105 55131751 KEY SWITCH 1
55128680 CONTACT BLOCK 1
55131586 CONTACT FRAME 1
Y20 56072671 SOLENOID COIL 1
Y157 57701880 SOLENOID COIL 1
55148720 PLUG CABLE LED+ZDI 24V L=10M 1
Y158 57701880 SOLENOID COIL 1
55148720 PLUG CABLE LED+ZDI 24V L=10M 1

Reference:47020040_2 Page:5_14
Utilift 6605 B 100022734 #603
Circuit diagram, Basket boom kit, page 3/5

K50 S53B S50A S50A S52A


S104 S103

S50B S51A S51A S53A

S51B S52B

K52 K51 K50


H41 H31

Reference:47020040_3 Page:5_15
Utilift 6605 B 100022734 #603
Circuit diagram, Basket boom kit, page 3/5

Item Part No. Description Standard designation Qty


H31 55122212 CONTROL LIGHT, YELLOW 1
55122410 FRAME 1
55123244 BULB 24V 3W 1
H41 55122212 CONTROL LIGHT, YELLOW 1
55122410 FRAME 1
55123244 BULB 24V 3W 1
S50A 55136923 LIMIT SWITCH 1
55149173 CONTACT FRAME 1
S51A 55136923 LIMIT SWITCH 1
55149173 CONTACT FRAME 1
S50B 55136923 LIMIT SWITCH 1
55149173 CONTACT FRAME 1
S51B 55136923 LIMIT SWITCH 1
55149173 CONTACT FRAME 1
S52A 55136923 LIMIT SWITCH 1
55149173 CONTACT FRAME 1
S53A 55136923 LIMIT SWITCH 1
55149173 CONTACT FRAME 1
S52B 55136923 LIMIT SWITCH 1
55149173 CONTACT FRAME 1
S53B 55136923 LIMIT SWITCH 1
55149173 CONTACT FRAME 1
S103 55136923 LIMIT SWITCH 1
55149173 CONTACT FRAME 1
S104 55136923 LIMIT SWITCH 1
55149173 CONTACT FRAME 1
K50 55119747 RELAY 24V 1
55119788 REALY BASE 1
K51 55119747 RELAY 24V 1
55119788 REALY BASE 1
K52 55119747 RELAY 24V 1
55119788 REALY BASE 1

Reference:47020040_3 Page:5_15
Utilift 6605 B 100022734 #603
Circuit diagram, Basket boom kit, page 4/5

K43

K52

S50 S52 S53 S51

E11 E12

Y
Y19
Y37 Y38 Y41 Y42 Y43 Y44 Y39 Y40

Reference:47020040_4 Page:5_16
Utilift 6605 B 100022734 #603
Circuit diagram, Basket boom kit, page 4/5

Item Part No. Description Standard designation


Qty
E11 55120463 WORKING LIGHT 1
55140990 WIRE CONNECTOR 1
55123384 BULB H3 24V/70W 1
E12 55120463 WORKING LIGHT 1
55140990 WIRE CONNECTOR 1
55123384 BULB H3 24V/70W 1
K43 55153080 RELAY KIT 1
K52 55119747 RELAY 24V 1
55119788 RELAY BASE 1
S50 55136204 DOUBLE PUSH BUTTON 1
55131586 CONTACT FRAME 1
55128680 CONTACT BLOCK 1
55136196 RUBBER COVER 1
S51 55136204 DOUBLE PUSH BUTTON 1
55131586 CONTACT FRAME 1
55128680 CONTACT BLOCK 1
55136196 RUBBER COVER 1
S52 55136204 DOUBLE PUSH BUTTON 1
55131586 CONTACT FRAME 1
55128680 CONTACT BLOCK 1
55136196 RUBBER COVER 1
S53 55136204 DOUBLE PUSH BUTTON 1
55131586 CONTACT FRAME 1
55128680 CONTACT BLOCK 1
55136196 RUBBER COVER 1
Y19 57620411 SOLENOID COIL 1
Y37 57620411 SOLENOID COIL 1
Y38 57620411 SOLENOID COIL 1
Y39 57620411 SOLENOID COIL 1
Y40 57620411 SOLENOID COIL 1
Y41 57620411 SOLENOID COIL 1
Y42 57620411 SOLENOID COIL 1
Y43 57620411 SOLENOID COIL 1
Y44 57620411 SOLENOID COIL 1
Y 55148720 PLUG CABLE LED+ZDI 24V L=10M 1

Reference:47020040_4 Page:5_16
Utilift 6605 B 100022734 #603
Circuit diagram, Basket boom kit, page 5/5

S53A

S52B

S226B
S52A

S53B
S50B
S51A

S51B
S50A
Y158

S103
Y157

S104
Y44
Y41

Y42

H62
Y43

E11

E12
Y20
Y49

Y37

Y39

Y40
Y38
Y19

Reference:47020040_5 Page:5_17
Utilift 6605 B 100022734 #603
Circuit diagram, Basket boom kit, page 5/5

Item Part No. Description Standard designation


Qty
E11 55120463 WORKING LIGHT 1
55140990 WIRE CONNECTOR 1
55123384 BULB H3 24V/70W 1
E12 55120463 WORKING LIGHT 1
55140990 WIRE CONNECTOR 1
55123384 BULB H3 24V/70W 1
H62 55134365 ALARM 1
S50A 55136923 LIMIT SWITCH 1
55149173 CONTACT FRAME 1
S51A 55136923 LIMIT SWITCH 1
55149173 CONTACT FRAME 1
S50B 55136923 LIMIT SWITCH 1
55149173 CONTACT FRAME 1
S52A 55136923 LIMIT SWITCH 1
55149173 CONTACT FRAME 1
S53A 55136923 LIMIT SWITCH 1
55149173 CONTACT FRAME 1
S52B 55136923 LIMIT SWITCH 1
55149173 CONTACT FRAME 1
S53B 55136923 LIMIT SWITCH 1
55149173 CONTACT FRAME 1
S103 55136923 LIMIT SWITCH 1
55149173 CONTACT FRAME 1
S104 55136923 LIMIT SWITCH 1
55149173 CONTACT FRAME 1
S226B 55136915 LIMIT SWITCH 1
55149173 LIMIT SWITCH FRAME 1
Y19 57620411 SOLENOID COIL 1
Y20 57620411 SOLENOID COIL 1
Y37 57620411 SOLENOID COIL 1
Y38 57620411 SOLENOID COIL 1
Y39 57620411 SOLENOID COIL 1
Y40 57620411 SOLENOID COIL 1
Y41 57620411 SOLENOID COIL 1
Y42 57620411 SOLENOID COIL 1
Y43 57620411 SOLENOID COIL 1
Y44 57620411 SOLENOID COIL 1
Y49 57991130 SOLENOID COIL 1
Y157 57701880 SOLENOID COIL 1
Y158 57701880 SOLENOID COIL 1
Y 55148720 PLUG CABLE LED+ZDI 24V L=10M 1

Reference:47020040_5 Page:5_17
Utilift 6605 B 100022734 #603
Terminal Box TB3

X3

H31 S38 S105 SH3 S80

H41 S50 S51 S52 S53

V14
V15
V16
V7
K37B K43 K49
K50 K51 K52

Reference:47020120 Page:5_18
Utilift 6605 B 100022734 #603
Terminal Box TB3

Item Part No. Description Standard designation Qty


H31 55122212 WARNING LIGHT, YELLOW 1
55122410 CONTACT FRAME 1
55123244 BULB 24 V 3W 1
H41 55122212 WARNING LIGHT, YELLOW 1
55122410 CONTACT FRAME 1
55123244 BULB 24 V 3W 1
S38 55128607 PUSH BUTTON 1
55131586 CONTACT FRAME 1
SH3 55131445 PUSH BUTTON WITH SIGNAL LIGHT 1
55123244 BULB 24 V 3W 1
55129142 CONTACT FRAME 1
S80 55128748 PUSH / PULL BUTTON, RED 1
55128862 CONTACT FRAME 1
S105 55131751 KEY-SWITCH 1
55128680 CONTACT BLOCK 1
55131586 CONTACT FRAME 1
S50 55136204 DOUBLE-HEADED PUSHBUTTON 1
55131586 CONTACT FRAME 1
55128680 CONTACT BLOCK 1
55136196 SEALING BOOT 1
S51 55136204 DOUBLE-HEADED PUSHBUTTON 1
55131586 CONTACT FRAME 1
55128680 CONTACT BLOCK 1
55136196 SEALING BOOT 1
S52 55136204 DOUBLE-HEADED PUSHBUTTON 1
55131586 CONTACT FRAME 1
55128680 CONTACT BLOCK 1
55136196 SEALING BOOT 1
S53 55136204 DOUBLE-HEADED PUSHBUTTON 1
55131586 CONTACT FRAME 1
55128680 CONTACT BLOCK 1
55136196 SEALING BOOT 1
K37B 55153080 RELAY KIT 1
K43 55153080 RELAY KIT 1
K50 55119747 RELAY 1
55119788 RELAY BASE 1
K51 55119747 RELAY 1
55119788 RELAY BASE 1
K52 55119747 RELAY 1
55119788 RELAY BASE 1
K49 55137038 SAFETY RELAY 1
V1 55117055 DIODE 1
V14 55117055 DIODE 1
V15 55117055 DIODE 1
V16 55117055 DIODE 1
X3 55150817 DOUBLE DECK TERMINAL BLOCK 45
55150825 END AND INTERMEDIATE PLATE 2
55150924 END STOP 5

Reference:47020120 Page:5_18
Utilift 6605 B 100022734 #603
Terminal Box TB4

SH4 S81
S47 S36 S37 S38
X4

Reference:47020130 Page:5_19
Utilift 6605 B 100022734 #603
Terminal Box TB4

Item Part No. Description Standard designation Qty


S38 55128607 PUSH BUTTON 1
55131586 CONTACT FRAME 1
S47 55128607 PUSH BUTTON 1
55131586 CONTACT FRAME 1
S36 100016425 PUSH BUTTON 1
S37 100016412 PUSH BUTTON 1
S81 55128748 MUSHROOM SHAPED PUSH BUTTON 1
55128862 CONTACT FRAME 1
SH4 55131445 PUSH BUTTON WITH SIGNAL LIGHT 1
55123244 BULB 24 V 3W 1
55129142 CONTACT FRAME 1
X4 55150775 TERMINAL BLOCK 30
55150809 END AND INTERMEDIATE PLATE 1
55150924 END STOP 2

Reference:47020130 Page:5_19
Utilift 6605 B 100022734 #603
Cable W3

X3

W3B

Reference:47020590 Page:5_20
Utilift 6605 B 100022734 #603
Cable W3

Item Part No. Description Standard designation Qty


X3 55136329 UPPER PART OF HOUSING 1
55124200 PLUG 1
55144992 CABLE GLAD 1
W3B 55138556 CABLE 7

Reference:47020590 Page:5_20
Utilift 6605 B 100022734 #603
Cable W4

X3
X3

X3 X3

W4A W4A W4B W4B

Reference:47020600 Page:5_21
Utilift 6605 B 100022734 #603
Cable W4

Item Part No. Description Standard designation Qty


W4A 55138556 CABLE 7
X3 55124226 FEMALE PLUG 1
55136311 BOX MOUNTING BASE 1
55136329 ANGLED ENTRY HOOD 1
55124200 HOUSING 1
W4B 55138556 CABLE 15

Reference:47020600 Page:5_21
Utilift 6605 B 100022734 #603
Hand throttle kit

S144B

S144B

Reference:47025410 Page:5_22
Utilift 6605 B 100022734 #603
Hand throttle kit

Item Part No. Description Standard designation Qty


S144B 100004994 SWITCH 1
100016011 CONTACT FRAME 1

Reference:47025410 Page:5_22
Utilift 6605 B 100022734 #603
Central lubrication kit

TB10
SH20

F21

SH20

Reference:100003829 Page:5_23
Utilift 6605 B 100022734 #603
Central lubrication kit

Item Part No. Description Standard designation Qty


F21 55150221 FUSE BOX 1
55125801 BLADE FUSE 10A 1
SH20 100016415 LIGHT BUSH BUTTON 1
55123244 BULB 24V 3W 1
TB10 55129019 CASE 1

Reference:100003829 Page:5_23
Utilift 6605 B 100022734 #603
Transmission

Reference:6 Page:6
Utilift 6605 B 100022734 #603
Transmission

Item Part No. Description Standard designation Qty


36056610 Transmission line, Front frame
36057060 Transmission line, Rear line
54821376 Propeller shaft
54828550 Propeller shaft
54821913 Propeller shaft
54850573 Axle
54851360 Powershift transmission

Reference:6 Page:6
Utilift 6605 B 100022734 #603
Transmission line, front frame

4 5
1 3 6 7

4 5
6 7
3

Reference:36056610 Page:6_1
Utilift 6605 B 100022734 #603
Transmission line, front frame

Item Part No. Description Standard designation Qty


1 54850573 AXLE 1
2 52063336 HEX SCREW M20X120 DIN931 10.9ZN 4
3 54821376 PROPELLER SHAFT 1
4 52117116 LOCK NUT M10X1.25 16
5 52060861 HEX SCREW M10X30X1.25 10.9 16
6 52063989 HEX SCREW M12X40X1,25 10.9 8
7 52117330 LOCK NUT M12X1,25 DIN985 8

Reference:36056610 Page:6_1
Utilift 6605 B 100022734 #603
Transmission line, rear frame

13 12 4

3
10 9 1
10 9 2 5 6
11

4 3

13 12

10 9 10 9
7

2 5 6

Reference:36057060 Page:6_2
Utilift 6605 B 100022734 #603
Transmission line, rear frame

Item Part No. Description Standard designationQty


1 54850573 AXLE 1
2 45196700 FASTENING PLATE 2
3 54828550 PROPELLER SHAFT 1
4 54821913 PROPELLER SHAFT 1
5 52062437 HEX SCREW M20X260 DIN931 88ZN 8
6 52110319 HEX NUT M20 DIN934 MU 16
7 52062254 HEX SCREW M20X80 DIN931 88ZN 2
9 52060861 HEX SCREW M10X30X1.25 10.9 16
10 52117116 LOCK NUT M10X1.25 24
11 52117207 LOCK NUT M20 DIN985 88ZN 2
12 52063989 HEX SCREW M12X40X1,25 10.9 8
13 52117330 LOCK NUT M12X1,25 DIN985 8

Reference:36057060 Page:6_2
Utilift 6605 B 100022734 #603
Propeller shaft

2 1 1 3

Reference:54821376 Page:6_3
Utilift 6605 B 100022734 #603
Propeller shaft

Item Part No. Description Standard designation Qty


1 54811286 CROSS UNIT 2
2 54811617 FLANGE YOKE 1
3 54811625 FLANGE YOKE 1

Reference:54821376 Page:6_3
Utilift 6605 B 100022734 #603
Propeller shaft

3 4 1 2

Reference:54828550 Page:6_4
Utilift 6605 B 100022734 #603
Propeller shaft

Item Part No. Description Standard designation Qty


1 54811732 CROSS UNIT 1
2 54811617 FLANGE YOKE 1
3 54811724 FLANGE YOKE 1
4 54512314 SUPPORT BEARING 1

Reference:54828550 Page:6_4
Utilift 6605 B 100022734 #603
Propeller shaft

2 1 1 3

Reference:54821913 Page:6_5
Utilift 6605 B 100022734 #603
Propeller shaft

Item Part No. Description Standard designation Qty


1 54811286 CROSS UNIT 2
2 54811617 FLANGE YOKE 1
3 54811625 FLANGE YOKE 1

Reference:54821913 Page:6_5
Utilift 6605 B 100022734 #603
Axle

Item Part No. Description Standard designation Qty


54850573_1 Axle, Oscillation
54850573_2 Axle, Hub reduction
54850573_3 Axle, Differential
54850573_4 Axle, Hub reduction
54850573_5 Axle, Brakes

Reference:54850573 Page:6_6
Utilift 6605 B 100022734 #603
Axle, Oscillation

2 1 2

1.1 1.3 1.2

Reference:54850573_1 Page:6_6_1
Utilift 6605 B 100022734 #603
Axle, Oscillation

Item Part No. Description Standard designation Qty


1 57025250 SUPPORT BEARING 2
1.1 57025850 BEARING BUSHING 1
1.2 57025860 SUPPORT 1
1.3 57025870 BUSHING 1
2 52066336 BOLT M20X120 DIN931 10.9ZN 1

Reference:54850573_1 Page:6_6_1
Utilift 6605 B 100022734 #603
Axle, Central housing

5
2

1
7
8

Reference:54850573_2 Page:6_6_2
Utilift 6605 B 100022734 #603
Axle, Central housing

Item Part No. Description Standard designation Qty


1 57004152 O-RING 3
2 57218349 INTERMEDIATE COVER 1
3 57218356 HOUSING 1
4 57218364 COVER 1
5 57218372 BREATHER 1
7 57215485 PLUG 1
8 57218380 MAGNETIC PLUG 1

Reference:54850573_2 Page:6_6_2
Utilift 6605 B 100022734 #603
Axle, Differential

26
10

5 6

7 4 6
3 8 5
11
25
1 4
9 7 2
4 3
6
12 5 1
7
7 26
8
6
4
5 9
23 28
13
13 25
20 14
21
27 16
24 22

18 15

19

17

Reference:54850573_3 Page:6_6_3
Utilift 6605 B 100022734 #603
Axle, Differential

Item Part No. Description Standard designation Qty


1 57004384 TAPER ROLLER BEARING 2
2 57218398 DIFFERENTIAL CARRIER 1
3 57218406 DIFFERENTIAL SIDE GEAR 2
4 57218414 PIN 4
5 57218422 CIRCLIP 4
6 57218430 CIRCLIP 4
7 57218448 FRICTION WASHER 4
8 57218455 DIFFERENTIAL PINION 4
9 57218463 FRICTION WASHER 2
10 57019275 BOLT 12
11 57218471 CYLINDER BOLT 4
12 57218489 BEVEL GEAR SET 1
13 57004269 TAPER ROLLER BEARING 2
14 57218497 SHIM 1
15 57017014 SHIM 1
16 57012544 O-RING 1
17 57004343 BOLT 12
18 57218539 NUT 1
19 57004277 RING NUT 1
20 57004285 SEAL 1
21 57004293 COVER PLATE 1
22 57218547 COVER 1
23 57218554 SPACER 1
24 57218562 O-RING 1
25 57218570 RING NUT 2
26 57218588 BOLT 2
27 57218596 FLANGE 1
28 57218604 DIFFERENTIAL KIT 1

Reference:54850573_3 Page:6_6_3
Utilift 6605 B 100022734 #603
Axle, Hub reduction

4 8
20
6 7
11
9
5 10
11
13

14
16
15
17
18

12
30

25
19
24 26

23 4

22

Reference:54850573_4 Page:6_6_4
Utilift 6605 B 100022734 #603
Axle, Hub reduction

Item Part No. Description Standard designation Qty


1 57218612 AXLE CASE 2
3 57218620 BOLT 32
4 57215485 PLUG 4
5 57218380 MAGNETIC PLUG 2
6 57218638 SEAL 2
7 57218646 HALF-SHAFT 2
8 57004525 WHEEL STUD 16
9 57218653 WHEEL HUB 2
10 57004152 O-RING 2
11 57218661 BEARING 4
12 57218679 CIRCLIP 2
13 57218687 RING GEAR 2
14 57218695 RING GEAR SUPPORT 2
15 57218703 LOCK PLATE 2
16 57218711 CIRCLIP 8
17 57218729 PLANET GEAR 8
18 57218737 BEARING 8
19 57004574 WHEEL NUT 17
20 57218745 SEAL 2
22 57019705 BOLT 4
23 57218752 PLANET GEAR CARRIER 2
24 57016669 NUT 16
25 57218760 STUD 16
26 57218778 FRICTION WASHER 2
30 57218786 PLANET GEAR CARRIER ASSEMBLY 1

Reference:54850573_4 Page:6_6_4
Utilift 6605 B 100022734 #603
Axle, Brakes

33
28

31
35
32 30

34 38
39
41
40
25 36
37 29

43
14 42

27
15 12

11
16
26 10

13 19 4
6
7
45
17 8
44
18 5
24
23 46
22

20
1 21

Reference:54850573_5 Page:6_6_5
Utilift 6605 B 100022734 #603
Axle, Brakes

Item Part No. Description Standard designation Qty


1 57218794 LEVER 1
4 57218802 BOLT 6
5 57010225 O-RING 2
6 57218810 REDUCTION BUSHING 2
7 57218828 GRUB BOLT 2
8 57005159 NUT 2
10 57218836 LEVER 1
11 57005126 SPACER 2
12 57005209 BOLT 2
13 57218844 INTERMEDIATE BRAKE DISC 10
14 57218851 ADJUSTING BOLT 6
15 57218869 SPRING 3
16 57218877 PISTON 1
17 100005971 BACK-UP RING 1
18 57218885 O-RING 1
19 57218893 DOWEL 2
20 57218901 LEVER 1
21 57218919 SPRING 6
22 57012031 PUSHER 2
23 100005973 BACK-UP RING 1
24 57218927 O-RING 1
25 57017600 BRAKE DISC 8
26 57218935 PISTON 1
27 57218943 LEVER 1
28 57218950 CIRCLIP 1
29 57005167 GREASE FITTING 2
30 57218968 WASHER 2
31 57218976 SNAP RING 1
32 57218984 REDUCTION BUSHING 1
33 57021198 SPRING 1
34 57218992 BRAKE CAM 1
35 57219008 DETEND BALL 4
36 57219016 REDUCTION BUSHING 1
37 57219024 SUPPORT 1
38 57219032 CIRCLIP 1
39 57004871 NUT 1
40 57219040 WHEEL CYLINDER 1
41 57219057 REDUCTION BUSHING 1
42 57004905 CIRCLIP 1
43 57004897 SPACER 1
44 57219065 PISTON KIT INCLUDE PART NO. 15,18,22,23,24,26 1
45 57219073 PISTON KIT INCLUDE PART NO. 15,16,18,22,24 1
46 57219081 O-RING 2

Reference:54850573_5 Page:6_6_5
Utilift 6605 B 100022734 #603
Powershift transmission

Item Part No. Description Standard designation Qty


54851360_1 Converter housing group
54851360_2 Case & rear cover group
54851360_3 Turbine shaft group
54851360_4 Drive plate group
54851360_5 Torque converter group
54851360_6 Gear group
54851360_7 Auxiliary pump drive group
54851360_8 Pump drive group
54851360_9 Forward shaft group
54851360_10 Reverse idler group
54851360_11 Reverse and 2nd shaft group
54851360_12 Low speed shaft group
54851360_13 3rd shaft group
54851360_14 Idler shaft group
54851360_15 Output shaft group
54851360_16 Charging pump & filter group
54851360_17 Valve 3 spd group
54851360_18 Valve assembly

Reference:54851360 Page:6_7
Utilift 6605 B 100022734 #603
Converter housing group

17
15 12
16

3
1 10
11
9
13
14 10
11
9
8
2

13
14 4

13
14

14
13
14
13
7
6

Reference:54851360_1 Page:6_7_1
Utilift 6605 B 100022734 #603
Converter housing group

Item Part No. Description Standard designation Qty


1 57213449 CONVERTER HOUSING AND PLUG ASSEMBLY 1
2 57205536 SLEEVE 2
3 54892054 PLUG 1
4 54892062 PLUG 1
5 57213456 GASKET 1
6 54897509 BOLT 18
7 54892088 LOCK WASHER 18
8 57213464 PIN 1
9 54897285 CLIP 2
10 54892138 BOLT 2
11 54892120 LOCK WASHER 2
12 54892021 BREATHER 1
13 57209710 PLUG 5
14 57207946 O-RING 5
15 57206963 PLUG 1
16 57206971 O-RING 1
17 57212110 BOLT 1

Reference:54851360_1 Page:6_7_1
Utilift 6605 B 100022734 #603
Case & rear cover group

Reference:54851360_2 Page:6_7_2
Utilift 6605 B 100022734 #603
Case & rear cover group

Item Part No. Description Standard designation Qty


1 57213477 TRANSMISSION CASE ASSEMBLY 1
2 57213480 SUCTION TUBE ASSEMBLY 1
3 57213498 O-RING 1
4 54892211 TUBE 1
5 54892195 SLEEVE 4
6 57213506 TUBE 1
7 57213514 CLIP 1
8 54892344 BOLT 1
9 54892088 LOCK WASHER 1
10 57209710 PLUG 1
11 57207946 O-RING 1
12 54899620 PLUG 1
13 54899638 O-RING 1
14 57213688 REAR COVER & PLUG ASSEMBLY 1
15 57209710 PLUG 1
16 57207946 O-RING 1
17 57213522 OIL BAFFLE 1
18 57213530 GASKET 1
19 54889100 O-RING 4
20 54889399 O-RING 1
21 57213464 PIN 2
22 57205882 BOLT 20
23 54892088 LOCK WASHER 20
24 54892310 PLUG 2
25 57213548 PLUG 1
26 57206963 PLUG 2
27 57206971 O-RING 2
28 57212110 BOLT 2
30 54890967 COVER 1
31 54890934 GASKET 1
32 57200149 BOLT 2
33 57209728 LOCK WASHER 2
34 54892419 DIPSTICK ASSEMBLY 1
35 57200206 DIPSTICK 1

Reference:54851360_2 Page:6_7_2
Utilift 6605 B 100022734 #603
Turbine shaft group

Reference:54851360_3 Page:6_7_3
Utilift 6605 B 100022734 #603
Turbine shaft group

Item Part No. Description Standard designation Qty


1 57213555 TURBINE SHAFT, HUB 6 RETAINING RING ASSEMBLY 1
2 54892435 RETAINING RING 1
3 57213563 BALL BEARING 1
4 54892492 SNAP RING 1
5 54892468 WASHER 1
6 54892476 RING 1
7 57213571 RING 1
8 57213589 SUPPORT 1
9 57213597 BOLT 6
10 57956302 RING 1
11 57200263 OIL BAFFLE & SEAL ASSEMBLY 1
12 57213613 SEAL 1
13 57200255 RING 1
14 57203994 RING 1

Reference:54851360_3 Page:6_7_3
Utilift 6605 B 100022734 #603
Drive plate group

5
4

Reference:54851360_4 Page:6_7_4
Utilift 6605 B 100022734 #603
Drive plate group

Item Part No. Description Standard designation Qty


2 57214280 DRIVE PLATE 3
3 57213621 SUPPORT RING 1
4 57207078 BOLT 6
5 57206922 LOCK WASHER 6

Reference:54851360_4 Page:6_7_4
Utilift 6605 B 100022734 #603
Torque converter group

1
3

7
5
4
6

Reference:54851360_5 Page:6_7_5
Utilift 6605 B 100022734 #603
Torque converter group

Item Part No. Description Standard designation Qty


1 57214306 TORQUE CONVERTER ASSEMBLY 1
2 57203176 BEARING 1
3 57213662 RING 1
4 54892856 PLUG 1
5 54892849 O-RING 1
6 57203234 SNAP RING 1
7 57213670 RING 2

Reference:54851360_5 Page:6_7_5
Utilift 6605 B 100022734 #603
Gear group

Reference:54851360_6 Page:6_7_6
Utilift 6605 B 100022734 #603
Gear group

Item Part No. Description Standard designation Qty


1 57213696 REVERSE CLUTCH GEAR 1
2 57214207 1ST DRIVE GEAR 1
3 57214215 LOW CLUTCH GEAR 1
4 57213720 IDLER GEAR 1
5 57214223 OUTPUT GEAR 1

Reference:54851360_6 Page:6_7_6
Utilift 6605 B 100022734 #603
Auxiliary pump drive group

9
10
7
8 9

2 10

1
4
5

Reference:54851360_7 Page:6_7_7
Utilift 6605 B 100022734 #603
Auxiliary pump drive group

Item Part No. Description Standard designation Qty


1 57213753 SUPPORT 1
2 57213761 BOLT 1
3 57213779 PIN 1
4 57213787 BEARING 1
5 54892914 RING 1
6 57213795 AUX DRIVE GEAR 13-TOOTH, ORIGINAL 1
6.1 57215857 AUX DRIVE GEAR 14-TOOTH, OPTION 1
6.2 57214397 AUX DRIVE GEAR 15-TOOTH, OPTION 1
7 57205379 COVER 1
8 57213803 GASKET 1
9 57205361 BOLT 1
10 54892963 LOCK WASHER 2

Reference:54851360_7 Page:6_7_7
Utilift 6605 B 100022734 #603
Pump drive group

9
3
6 8

1
4
5

12
11
10
11
12

Reference:54851360_8 Page:6_7_8
Utilift 6605 B 100022734 #603
Pump drive group

Item Part No. Description Standard designation Qty


1 57213753 SUPPORT 1
2 57213779 PIN 1
3 57213761 BOLT 1
4 57200479 BALL BEARING 1
5 54892914 RING 1
6 57213811 CHARGING PUMP DRIVE GEAR 1
7 57213829 PUMP DRIVE IDLER GEAR 1
8 57200503 SHAFT 1
9 54893011 BALL BEARING 1
10 57200511 BALL BEARING 1
11 54892930 RING 2
12 54893508 RING 2

Reference:54851360_8 Page:6_7_8
Utilift 6605 B 100022734 #603
Forward shaft group

Reference:54851360_9 Page:6_7_9
Utilift 6605 B 100022734 #603
Forward shaft group

Item Part No. Description Standard designation Qty


1 57219636 FORWARD SHAFT, DRUM & PLUG ASSEMBLY 1
2 57219651 CLUTCH PISTON AND SEALS ASSEMBLY 1
3 54893144 SEAL 1
4 54893151 SEAL 1
5 54893102 CLUTCH INNER DISC 8
6 54893110 CLUTCH OUTER DISC 8
7 54893078 SPACER 1
8 54893094 END PLATE 1
9 54899547 SNAP RING 1
10 57205015 DISC SPRING ASSEMBLY 1
11 54893052 SNAP RING 1
12 57219644 RING 2
13 54893045 BEARING 1
14 57213852 BALL BEARING 1
15 54893219 RING 1
16 57213860 RING 1
17 57214207 1ST DRIVE GEAR 1

Reference:54851360_9 Page:6_7_9
Utilift 6605 B 100022734 #603
Reverse idler group

4
5
2

6
3

Reference:54851360_10 Page:6_7_10
Utilift 6605 B 100022734 #603
Reverse idler group

Item Part No. Description Standard designation Qty


1 57213878 SHAFT 1
2 57204059 BEARING ASSEMBLY 1
3 57213886 WASHER 1
4 57213894 NUT 1
5 57213902 WASHER 1
6 57200636 LOCK BALL 1
7 57213910 REVERSE IDLER GEAR 1
8 57203572 O-RING 1

Reference:54851360_10 Page:6_7_10
Utilift 6605 B 100022734 #603
Reverse and 2nd shaft group

Reference:54851360_11 Page:6_7_11
Utilift 6605 B 100022734 #603
Reverse and 2nd shaft group

Item Part No. Description Standard designation Qty


1 57219669 REVERSE & 2ND SHAFT, DRUM & PLUG ASSEMBLY 1
2 57219677 PISTON, BALL, SEAT&SEALS ASSEMBLY 1
3 54893144 SEAL 1
4 54893151 SEAL 1
5 57209785 CLUTCH PISTON AND SEALS ASSEMBLY 1
6 54893144 SEAL 1
7 54893151 SEAL 1
8 54893102 CLUTCH INNER DISC 8
9 54893102 CLUTCH INNER DISC 6
10 54893110 CLUTCH OUTER DISC 8
11 54893110 CLUTCH OUTER DISC 6
12 54893078 SPACER 1
13 54893094 END PLATE 2
14 54893086 SNAP RING 2
15 54893417 SPRING 1
16 54893425 RETAINER 1
17 57205015 DISC SPRING ASSEMBLY 1
18 54893433 SNAP RING 1
19 54893383 BEARING 1
20 54893359 BEARING 1
21 54893367 RING 2
22 57200578 BALL BEARING 1
23 57205031 RING 1
24 54893334 SNAP RING 1
25 57209371 RING 3
26 54893052 SNAP RING 1
27 57213936 HUB 1
28 54893433 RING 1
29 57213944 NEEDLE BEARING 1
30 57200545 RETAINER 1
31 57200669 RING 1
32 57213951 SPACER 1
33 57213696 REVERSE CLUTCH GEAR 1

Reference:54851360_11 Page:6_7_11
Utilift 6605 B 100022734 #603
Low speed shaft group

Reference:54851360_12 Page:6_7_12
Utilift 6605 B 100022734 #603
Low speed shaft group

Item Part No. Description Standard designation Qty


1 57213969 LOW SHAFT, HUB, DRUM & BLEED VALVE ASSEMBLY 1
2 57209769 CLUTCH PISTON AND SEALS ASSEMBLY 1
3 54893144 SEAL 1
4 54893151 SEAL 1
5 54893524 CLUTCH INNER DISC 8
6 54893110 CLUTCH OUTER DISC 8
7 57893094 END PLATE 1
8 54893086 RING 1
9 57205619 DISC SPRING ASSEMBLY 1
10 54893433 SNAP RING 1
11 57213977 SPACER 1
12 54893490 BEARING 1
13 57200701 BEARING 1
14 57200719 RING 2
15 57209793 RING 1
16 57213563 BALL BEARING 1
17 57200727 SPACER 1
18 57213985 BALL BEARING 1
19 54892492 SNAP RING 1
20 57205627 RETAINER 1
21 57214140 LOW CLUTCH GEAR 1

Reference:54851360_12 Page:6_7_12
Utilift 6605 B 100022734 #603
3rd shaft group

4
3

13
14
12
15

16

18
17
11
10
9
8
7

5
6

Reference:54851360_13 Page:6_7_13
Utilift 6605 B 100022734 #603
3rd shaft group

Item Part No. Description Standard designation Qty


1 57219685 3RD SHAFT, DRUM & PLUG ASSEMBLY 1
2 57219677 PISTON, BALL, SEAT & SEALS ASSEMBLY 1
3 54893144 SEAL 1
4 54893151 SEAL 1
5 54893102 CLUTCH INNER DISC 6
6 54893110 CLUTCH OUTER DISC 6
7 54893094 END PLATE 1
8 54899547 SNAP RING 1
9 54893417 SPRING 1
10 54893425 RETAINER 1
11 54893433 SNAP RING 1
12 57205031 RING 1
13 57200578 BALL BEARING 1
14 54893334 SNAP RING 1
15 57219644 RING 2
16 57212052 HUB 1
17 54893458 RING 1
18 57213944 NEEDLE BEARING 1

Reference:54851360_13 Page:6_7_13
Utilift 6605 B 100022734 #603
Idler shaft group

5
6
4
8 8

2
3

Reference:54851360_14 Page:6_7_14
Utilift 6605 B 100022734 #603
Idler shaft group

Item Part No. Description Standard designation Qty


1 57214181 SHAFT 1
2 57213563 BELL BEARING 1
3 54892492 SNAP RING 1
4 57214017 ROLLER BEARING 1
5 54889001 NUT 1
6 54893888 WASHER 1
7 54893920 SPACER 1
8 54897053 SNAP RING 1
9 57213738 IDLER GEAR 1

Reference:54851360_14 Page:6_7_14
Utilift 6605 B 100022734 #603
Output shaft group

Reference:54851360_15 Page:6_7_15
Utilift 6605 B 100022734 #603
Output shaft group

Item Part No. Description Standard designation Qty


1 57214199 SHAFT 1
2 57214033 BEARING 1
3 57214041 BEARING 1
4 57208084 RING 1
5 54898226 RING 2
6 54892468 WASHER 1
7 57214058 SEAL 2
8 54893839 STUD 4
9 54893854 LOCK WASHER 4
10 54893862 NUT 4
11 57214066 CAP 1
12 54893821 GASKET 1
13 54893920 SPACER 1
14 54893870 O-RING 2
15 54893888 WASHER 2
16 54889001 NUT 2
17 57214223 OUTPUT GEAR 1
18 57206534 FLANGE 1
19 57206534 FLANGE 1

Reference:54851360_15 Page:6_7_15
Utilift 6605 B 100022734 #603
Charging pump & filter group

Reference:54851360_16 Page:6_7_16
Utilift 6605 B 100022734 #603
Charging pump & filter group

Item Part No. Description Standard designation Qty


1 57219693 CHARGING PUMP 1
2 57204158 OIL FILTER 1
3 54889381 GASKET 1
4 54889399 O-RING 1
5 54894076 BOLT 3
6 54892088 LOCK WASHER 5

Reference:54851360_16 Page:6_7_16
Utilift 6605 B 100022734 #603
Valve 3 spd group

5
6

4 1

3
2

Reference:54851360_17 Page:6_7_17
Utilift 6605 B 100022734 #603
Valve 3 spd group

Item Part No. Description Standard designation Qty


1 57220290 VALVE ASSEMBLY 1
2 57220280 GASKET 1
3 54899794 BOLT 1
4 57206823 BOLT 1
5 57202756 BOLT 3
6 54892526 LOCK WASHER 5

Reference:54851360_17 Page:6_7_17
Utilift 6605 B 100022734 #603
Valve assembly

Reference:54851360_18 Page:6_7_18
Utilift 6605 B 100022734 #603
Valve assembly

Item Part No. Description Standard designation Qty


1 57025770 SOLENOID 1
2 54892062 PLUG 8
3 - BODY 1
4 57220300 CIVER 1
5 57220310 BOLT 10
6 - PLUG 9
57219701 GASKET AND SEAL KIT

Reference:54851360_18 Page:6_7_18
Utilift 6605 B 100022734 #603
Equipment

Item Part No. Description Standard designation Qty


7_1 Basket boom NBB3S
7_2 Boom control valve, 56077220
7_3 Boom control valve, 56077240
7_4 Hydraulic pump, 56060110
7_5 Fire suppression system
7_6 Central lubrication piping

Reference:7 Page:7
Utilift 6605 B 100022734 #603
Basket Boom NBB3S

Item Part No. Description Standard designation Qty


15815890 Basket boom NBB3S
45818130 Hose support
45971640 Boom sensor assembly
25815310 Basket
100006857 Control device box
46120210 Basket stairs
36175180 Basket kicking plate
46100330 Cover for charging pedal
15814670 Basket over load assembly
45815060 Limit switch assembly
35812780 Gate, left
35812770 Gate, right
56097017 Basket tilting cylinder
56096985 Lifting cylinder
56097157 Extension cylinder
56096993 Turning cylinder
56096977 Stabilization cylinder

Reference:7_1 Page:7_1
Utilift 6605 B 100022734 #603
Basket boom NBB3S

14 15
21
44 45 9 71
20

3 47 48

22 91
37
1 63
38 66
23 34 46 47 48 42 25 47 48 28
31 81 82 83 27 39
90

29

14 12 14
37
37 15 44 44 15
5 38 37
72 63 35
38 4 45 45 18
78 80 45 6 38 7

30 24 45
63
44
72
26
31 43
42 45 69
16
68 67 45 44 44 70 32
13

17

10 44 45

Reference:15815890 Page:7_1_1
Utilift 6605 B 100022734 #603
Basket boom NBB3S

Item Part No. Description Standard designationQty


1 15810600 FASTENING PLATE 1
2 15810040 TURNING JOINT 1
3 35562600 PIN 2
4 15818160 OUTER TUBE 1
5 25813530 SPACER TUBE 1
6 25815880 INNER TUBE 1
7 35815900 MIDDLE TUBE 1
9 45396660 PLATE 4
10 45810560 PLATE 2
12 45396590 BRACKET 1
13 45810580 ADJUSTER SCREW 8
14 45396710 SLIDING PART 15X65X200 8
15 45396720 PLATE 8
16 45810590 COVER 8
17 45698580 SLIDING PART 8
18 45396650 PLATE 1
20 45170149 FLANGE 2
21 45170131 BEARING PLATE 2
22 54595061 BALL BEARING 2
23 54593017 BALL BEARING 2
24 56096985 LIFTING CYLINDER 1
25 56097157 EXTENSION CYLINDER 2
26 56096993 TURNING CYLINDER 2
27 56096977 STABILIZATION CYLINDER 1
28 56097017 BASKET TILTING CYLINDER 1
29 35815160 CYLINDER PIN D40-222 2
30 52886413 CYLINDER PIN LT 60 X 200 RR 1
31 52882370 CYLINDER PIN LT 40X200 RR 3
32 54562509 PLAIN BEARING 2
34 52886223 CYLINDER PIN LT 60X100 RR 2
35 52886322 CYLINDER PIN LT 60X125 RR 1
37 52858289 CYLINDER PIN LS 40X80 4
38 52813268 COTTER PIN 8X60 DIN94 ZN 1
39 41887928 FASTENING 3
42 52401015 GREASE FITTING AR1/8 STRAIGHT 14
43 52879012 LOCK PLATE 6X25X75 11
44 52060225 HEX SCREW M10X25 DIN933 88ZN 28
45 52214251 SPRING WASHER M10 NORD-LOCK 28
46 52879012 LOCK PLATE 6X25X75 4
47 52062023 HEX SCREW M12X30 DIN933 88ZN 20
48 52214269 SPRING WASHER M12 NORD-LOCK 20
63 52884285 CYLINDER PIN 40X80 RR 3
66 45818130 HOSE SUPPORT 1
67 45810620 PLATE 1
68 45810640 PLATE 1
69 45810630 PLATE 1
70 45810650 PLATE 1
71 05810810 PLATE 8
72 45810840 SPACER RING 4
81 35697640 CONNECTOR 1
82 52060316 HEX SCREW M10X90 DIN931 88ZN 2
83 52214251 LOCK WASHER M10 NORD-LOCK 2
90 56054166 SUPPORT 1
91 41754680 PLATE 1

Reference:15815890 Page:7_1_1
Utilift 6605 B 100022734 #603
Hose support

2 1 3 4 5 8 9

6
7

Reference:45818130 Page:7_1_2
Utilift 6605 B 100022734 #603
Hose support

Item Part No. Description Standard designationQty


1 45818140 REAR SUPPORT 1
2 45818090 FRONT SUPPORT 1
3 45284260 PLATE 140X455 2
4 41754680 PLATE 116X135 1
5 52060324 HEX SCREW M10X100 DIN931 88ZN 8
6 52062023 HEX SCREW M12X30 DIN933 88ZN 14
7 52200466 WASHER M12 DIN126 58ZN 14
8 52200045 WASHER M10 DIN126 58ZN 8
9 52117108 LOCK NUT M10 DIN985 88ZN 8

Reference:45818130 Page:7_1_2
Utilift 6605 B 100022734 #603
Limit switch assembly

5 10 2 1 6 7

13 12 11

9 8

Reference:45971640 Page:7_1_3
Utilift 6605 B 100022734 #603
Limit switch assembly

Item Part No. Description Standard designation


Qty
1 45284600 FASTENING PLATE 1
2 45286070 COVER 1
3 45971650 FASTENER 1
4 45610680 DISK 1
5 52200045 WASHER M10 DIN126 58ZN 4
6 52060076 HEX SCREW M6X60 DIN933 88ZN 2
7 52200029 WASHER M6 DIN126 58ZN 2
8 52060126 HEX SCREW M8X20 DIN933 88ZN 2
9 52200037 WASHER M8 DIN126 58ZN 2
10 52060233 HEX.SCREW M10X30 DIN933 88ZN 4
11 52030202 HEX SCREW M5X50 DIN84 58ZN 4
12 52117058 LOCK NUT M5 DIN985 8ZN 4
13 52211018 SPRING WASHER M5 DIN127 ZN 4

Reference:45971640 Page:7_1_3
Utilift 6605 B 100022734 #603
Basket

10

11

12 13 14

Reference:25815310 Page:7_1_4
Utilift 6605 B 100022734 #603
Basket

Item Part No. Description Standard designation


Qty
1 15815300 BASKET 1
2 100006857 HOUSING 1
4 05515100 HINGE 2
10 45815330 PLATE 1
11 45867540 PLASTIC COVER 1
12 52060126 HEX SCREW M8X20 DIN933 88ZN 3
13 52200037 WASHER M8 DIN126 58ZN 3
14 52110038 HEX NUT M8 DIN934 88ZN 3

Reference:25815310 Page:7_1_4
Utilift 6605 B 100022734 #603
Control device box

15
18 17 16

11
10
9
12
8

13 14

7
9
1
10
11
2 3
4
5
6

Reference:100006857 Page:7_1_5
Utilift 6605 B 100022734 #603
Control device box

Item Part No. Description Standard designation Qty


1 100006851 BOX 1
2 100006452 PLATE 1
3 45155652 HINGE 2
4 52070554 HEX SCREW M8x25 AISI316 8
5 52200482 WASHER M8 DIN126 AISI316 8
6 52118338 LOCK NUT M8 DIN985 AISI316 8
7 100007809 LOCK 2
8 100007810 HOOK 2
9 52030079 SLOT-HEADED SCREW M5X16 DIN84 58ZN 10
10 52200011 WASHER M5 DIN126 58ZN 10
11 52117058 LOCK NUT M5 DIN985 88ZN 10
12 100009310 COVER PLATE 1
13 52030327 SLOT-HEADED SCREW LK M4X16 DIN7985 58ZN 4
14 52117389 LOCK NUT M4 DIN985 88ZN 4
15 100008772 PLATE 1
16 52060910 HEX SCREW M6x16 DIN933 AISI316 6
17 52200029 WASHER M6 DIN126 58ZN 6
18 52117066 LOCK NUT M6 DIN985 88ZN 6

Reference:100006857 Page:7_1_5
Utilift 6605 B 100022734 #603
Basket stairs

2
1
3

6 5 7

Reference:46120210 Page:7_1_6
Utilift 6605 B 100022734 #603
Basket stairs

Item Part No. Description Standard designation Qty


1 45386910 STEP 2
2 45483190 RUBBER PLATE 8
3 45442480 PLATE 8
5 52200045 WASHER M10 DIN126 58ZN 8
6 52117108 LOCK NUT M10 DIN985 88ZN 16
7 52060944 HEX SCREW M10X60 DIN933 88ZN 16

Reference:46120210 Page:7_1_6
Utilift 6605 B 100022734 #603
Basket kicking plate

6 5 4

3 4 5
4 5 6

5 4 3

Reference:36175180 Page:7_1_7
Utilift 6605 B 100022734 #603
Basket kicking plate

Item Part No. Description Standard designation


Qty
1 36175150 KICKING PLATE 1
2 36175160 KICKING PLATE 1
3 52060126 HEX SCREW M8X20 DIN933 88ZN 4
4 52200037 WASHER M8 DIN126 58ZN 16
5 52110038 HEX NUT M8 DIN934 88ZN 8
6 52060167 HEX SCREW M8X60 DIN933 88ZN 4

Reference:36175180 Page:7_1_7
Utilift 6605 B 100022734 #603
Cover for charging pedal

345

Reference:46100330 Page:7_1_8
Utilift 6605 B 100022734 #603
Cover for charging pedal

Item Part No. Description Standard designationQty


1 46100230 COVER 3X303X331 1
2 45155652 HINGE 2
3 52117066 LOCK NUT M6 DIN985 8ZN 8
4 52032125 HEX SCREW UK M8X20 DIN963 58ZN 8
5 52200029 WASHER M6 DIN126 58ZN 8

Reference:46100330 Page:7_1_8
Utilift 6605 B 100022734 #603
Basket over load

Reference:15814670 Page:7_1_9
Utilift 6605 B 100022734 #603
Basket over load

Item Part No. Description Standard designation Qty


2 15814680 FRAME 1 1
3 15814790 FRAME 2 1
4 45815060 LIMIT SWITCH ASSEMBLY 1
5 45815170 LEVER 1
6 45815070 SUPPORT 1
7 45814900 SHAFT 1
8 52879012 LOCK PLATE 6X25X75 2
9 52214251 LOCK WASHER M10 NORD-LOCK 4
10 52060225 HEX SCREW M10X25 DIN933 88ZN 4
11 52884285 PIN 40X80 RR 1
12 52006079 HEX SCREW M8X40 DIN914 1
13 52110038 HEX NUT M8 DIN934 88ZN 1
14 52060126 HEX SCREW M8X20 DIN933 88ZN 4
15 52114311 LOCK WASHER M8 NORD-LOCK 4
16 45815180 PIN D30-383 1
17 52200110 WASHER M30 DIN126 58ZN 2
18 52062130 HEX SCREW M16X60 DIN931 88ZN 12
19 52200078 WASHER M16 DIN126 58ZN 12
20 52117165 LOCK NUT M16 DIN985 88ZN 12
21 45814890 PLATE 4
22 45814880 ELASTIC PLATE 2
23 52001633 HEX SOCKET SCREW M12X45 DIN912 12.9MU 40
24 52214269 LOCK WASHER M12 NORD-LOCK 40
25 52063591 HEX SCREW M12X35 DIN933 88ZN 4
26 52214269 LOCK WASHER M12 NORD-LOCK 4
27 52840246 COTTER PIN 8X70 DIN1481 27

Reference:15814670 Page:7_1_9
Utilift 6605 B 100022734 #603
Limit switch assembly

Reference:45815060 Page:7_1_10
Utilift 6605 B 100022734 #603
Limit switch assembly

Item Part No. Description Standard designation


Qty
1 45815050 PLATE 1
2 45815040 LEVER 1
3 52200631 WASHER M10 DIN126 AISI316 1
4 52117108 LOCK NUT M10 DIN985 88ZN 1
5 55149173 LIMIT SWITCH BODY 1
6 52060415 HEX SCREW M5X16 DIN933 88ZN 2
7 52211018 SPRING WASHER M5 DIN127 ZN 2
8 55121867 LIMIT SWITCH 1

Reference:45815060 Page:7_1_10
Utilift 6605 B 100022734 #603
Gate, right

1 8
11 12

11 12

8
11 12

11 12

4 6
3
9 10
2 5

Reference:35812780 Page:7_1_11
Utilift 6605 B 100022734 #603
Gate, right

Item Part No. Description Standard designation


Qty
1 45811240 FRAME 1
2 45811250 LEVER 1
3 45811260 FASTENING PLATE 2
4 45817860 PLATE 1
5 45813160 DISC 1
6 05811290 PLATE 1
8 54929534 HINGE 2
9 52062148 HEX SCREW M16X70 DIN931 88ZN 1
10 52117165 LOCK NUT M16 DIN985 88ZN 1
11 52060118 HEX SCREW M8X16 DIN933 88ZN 8
12 52200037 WASHER M8 DIN126 58ZN 8

Reference:35812780 Page:7_1_11
Utilift 6605 B 100022734 #603
Gate, right

1
12 11
8
3

12 11

12 11
8

12 11

4 6
9 10
5 2

Reference:35812770 Page:7_1_12
Utilift 6605 B 100022734 #603
Gate, right

Item Part No. Description Standard designation


Qty
1 45811240 FRAME 1
2 45811250 LEVER 1
3 45811260 FASTENING PLATE 2
4 45817860 PLATE 1
5 45813160 DISC 1
6 05811290 PLATE 1
8 54929534 HINGE 2
9 52062148 HEX SCREW M16X70 DIN931 88ZN 1
10 52117165 LOCK NUT M16 DIN985 88ZN 1
11 52060118 HEX SCREW M8X16 DIN933 88ZN 8
12 52200037 WASHER M8 DIN126 58ZN 8

Reference:35812770 Page:7_1_12
Utilift 6605 B 100022734 #603
Basket tilting cylinder

18

13 11 3 9 8 6

14 15 5 1 2 15 4 7 12
16 16 10

17 19

Reference:56097017 Page:7_1_15
Utilift 6605 B 100022734 #603
Basket tilting cylinder

Item Part No. Description Standard designation Qty


1 57815441 CYLINDER TUBE 1
2 57815458 PISTON ROD 1
3 57815466 PISTON 1
4 57815474 GUIDE 1
5 - PISTON SEAL 1
6 - PISTON ROD SEAL 1
7 - SEAL 1
8 57954562 PISTON ROD GUIDE 1
9 - O-RING 39,0X3,0 90 SHORE 1
10 - O-RING 99,5X3,0 70 SHORE 1
11 52006046 LOCK SCREW M6X8 DIN913 1
12 54591045 BALL BEARING 2
13 52401023 GREASE FITTING M6 2
14 57815490 LOAD LOWERING VALVE 2
15 57951964 COPPER SEAL 6X10X0,6 2
16 57951956 BLEEDING SCREW M6X10 DIN6912 2
17 52884285 PIN 1
18 35815160 PIN 1
19 57815508 SEAL KIT INCLUDE PART NO. 5,6,7,9,10 1

Reference:56097017 Page:7_1_15
Utilift 6605 B 100022734 #603
Lifting cylinder

Reference:56096985 Page:7_1_16
Utilift 6605 B 100022734 #603
Lifting cylinder

Item Part No. Description Standard designation Qty


1 57815292 CYLINDER TUBE 1
2 57815300 PISTON ROD 1
3 57815318 PISTON 1
4 57815326 GUIDE 1
5 - PISTON SEAL 1
6 - PISTON ROD SEAL 1
7 - O-RING 119,3X5,7 90SHORE 1
8 - SEAL 1
9 - O-RING 69,5X3,0 90SHORE 1
10 57815359 PISTON ROD GUIDE 3
11 57949257 LOAD LOWERING VALVE CASE 1
12 52411204 COUPLING 1
13 57949265 PIPE 1
14 52001377 HEX SCREW M8X65 DIN912 88ZN 2
15 56072994 LOAD LOWERING VALVE 2
15.1 52359445 LOAD LOWERIN VALVE SEAL KIT 1
16 52401023 GREASE FITTING M6 2
17 54593017 BALL BEARING 2
18 52231230 CIRCLIP 90X3 DIN472 2
19 52006046 LOCK SCREW M6X8 DIN913 1
20 52307048 O-RING 12,3X2,4 90SHORE 1
21 57951873 PLUG R1/8" 2
22 57951881 SEAL RING R1/8" 2
23 52886413 PIN 1
24 52886322 PIN 1
25 57815706 SEAL KIT INCLUDE PART NO. 5,6,7,8,9 1

Reference:56096985 Page:7_1_16
Utilift 6605 B 100022734 #603
Extension cylinder

15

13 12 4 9

14 5 1 2 8 3 10 7 11
15 6

16

Reference:56097157 Page:7_1_17
Utilift 6605 B 100022734 #603
Extension cylinder

Item Part No. Description Standard designation Qty


1 57822595 CYLINDER TUBE 1
2 57822603 PISTON ROD 1
3 57815557 GUIDE 1
4 57815383 PISTON 1
5 - PISTON SEAL 1
6 - PISTON ROD SEAL 1
7 - SEAL 1
8 57957128 PISTON ROD GUIDE 3
9 - O-RING 39,0X3,0 90 SHORE 1
10 - O-RING 79,5X3,0 90 SHORE 1
11 54591045 BALL BEARING 2
12 52006046 LOCK SCREW M6X8 DIN913 1
13 52401023 GREASE FITTING M6 2
14 57815573 PILOT CONTROLLED NON-RETURN VALVE 2
15 52858289 PIN 2
16 57815581 SEAL KIT INCLUDE PART NO. 5,6,7,9,10 1

Reference:56097157 Page:7_1_17
Utilift 6605 B 100022734 #603
Turning cylinder

17 18

14.1 16 16
14 15 13 3 9 1 15 7 2

12 5 8 4 10 6
11
19

Reference:56096993 Page:7_1_18
Utilift 6605 B 100022734 #603
Turning cylinder

Item Part No. Description Standard designation Qty


1 57815367 CYLINDER TUBE 1
2 57815375 PISTON ROD 1
3 57815383 PISTON 1
4 57815391 GUIDE 1
5 - PISTON SEAL 1
6 - PISTON ROD SEAL 1
7 - SEAL 1
8 57930778 PISTON ROD GUIDE 3
9 - O-RING 39,0X3,0 90 SHORE 1
10 - O-RING 79,5X3,0 90 SHORE 1
11 54591045 BALL BEARING 2
12 52401023 GREASE FITTING M6 STRAIGHT 2
13 52006046 LOCK SCREW M6X8 DIN913 1
14 56072093 LOAD LOWERING VALVE 1
14.1 52359445 LOAD LOWERING VALVE SEAL KIT 1
15 57951964 COPPER SEAL 6X10X0,6 4
16 57951956 BLEEDING SCREW M6X10 DIN6912 4
17 52882370 PIN 1
18 52884285 PIN 1
19 57815433 SEAL KIT INCLUDE PART NO. 5, 6, 7, 9, 10 1

Reference:56096993 Page:7_1_18
Utilift 6605 B 100022734 #603
Stabilization cylinder

17

13 11 5 1 2 8 4 10

14 3 9 14 6 7 12
15 15

16 18

Reference:56096977 Page:7_1_19
Utilift 6605 B 100022734 #603
Stabilization cylinder

Item Part No. Description Standard designation Qty


1 57815516 CYLINDER TUBE 1
2 57815524 PISTON ROD 1
3 57815383 PISTON 1
4 57815391 GUIDE 1
5 - PISTON SEAL 1
6 - PISTON ROD SEAL 1
7 - SEAL 1
8 57930778 PISTON ROD GUIDE 3
9 - O-RING 39,0X3,0 90 SHORE 1
10 - O-RING 79,5X3,0 90 SHORE 1
11 52006046 LOCK SCREW M6X8 DIN913 1
12 54591045 BALL BEARING 2
13 52401023 GREASE FITTING M6 STRAIGHT 2
14 57951964 COPPER SEAL 6X10X0,6 4
15 57951956 BLEEDING SCREW M6X10 DIN6912 4
16 52882370 PIN 1
17 52884285 PIN 1
18 57815433 SEAL KIT INCLUDE PART NO. 5,6,7,9,10 1

Reference:56096977 Page:7_1_19
Utilift 6605 B 100022734 #603
Hydraulic pump, 56060110

Item Part No. Description Standard designation Qty


56060110_1 Control
56060110_2 Shaft, auxiliary flange, and end cap
56060110_3 Housing, shaft seal, and special hardware
56060110_4 Displacement

Reference:7_4 Page:7_4
Utilift 6605 B 100022734 #603
Control

C118B
C118A
C118B
C118 C114
C115 C300
C138 C113

C102
C138A

C134 C105
C135
C105A
C133 C106 C104A

C106A C112

C104

C200 C132

C103A

C103

Reference:56060110_1 Page:7_4_1
Utilift 6605 B 100022734 #603
Control

Item Part No. Description Standard designation Qty


C - CONTROL KIT, LOAD SENSING 1
C102 - SET SCREW 2
C103 - PLUG 1
C103A - O-RING 1
C104 - PLUG 1
C104A - O-RING 1
C105 - PLUG 1
C105A - O-RING 1
C106 - PLUG 1
C106A - O-RING 1
C112 - SPOOL 1
C113 - SPRING GUIDE 1
C114 - SPRING 1
C115 - SPRING 1
C118 - ADJUSTING PLUG 1
C118A - O-RING 1
C118B - O-RING 1
C132 - SPOOL 1
C133 - SPRING GUIDE 1
C134 - SPRING, INNER 1
C138 - ADJUSTING PLUG ASSEMBLY 1
C138A - O-RING 1
C200 - SEAL RING 4
C300 - SCREW 4

Reference:56060110_1 Page:7_4_1
Utilift 6605 B 100022734 #603
Shaft, auxiliary flange and end cap

J041 J010
J046
J050
J041A
J020 J046A

J030

J150
J155

J151
J156

J020
J030

Reference:56060110_2 Page:7_4_2
Utilift 6605 B 100022734 #603
Shaft, auxiliary flange and end cap

Item Part No. Description Standard designation Qty


J010 - SHAFT, 13 TOOTH SPLINE 1
J020 - END CAP, CW, AXIAL PORTS, JRR 1
- END CAP, CW, AXIAL PORTS, JRL 1
J030 - SCREW 4
J041 - PLUG, JRR 1
J041A - O-RING, JRR 1
J046 - PLUG, JRL 1
J046A - O-RING, JRL 1
J050 - PIN 1
J150 - LIFTING BRACKET 1
J155 - SCREW 1

Reference:56060110_2 Page:7_4_2
Utilift 6605 B 100022734 #603
Housing, shaft seal, and special hardware

K040
K040A

K010
K020

A
K030

B044
K070
B025 K070A

B043
B040

E
B090

K060

B095
B096

Reference:56060110_3 Page:7_4_3
Utilift 6605 B 100022734 #603
Housing, shaft seal, and special hardware

Item Part No. Description Standard designation Qty


A - FRONT BEARING KIT 1
B - SWASHPLATE BEARING KIT 1
E - REAR BEARING KIT 1
B025 - SPRING 1
B040 - SWASHPLATE ASSEMBLY 1
B043 - PIN 1
B044 - RETAINING RING 1
B090 - VALVE PLATE, CW, JRR 1
- VALVE PLATE, CCW, JRL 1
B095 - CHECK VALVE POPPET 1
B096 - CHECK VALVE SPRING 1
K010 - RETAINING RING 1
K020 - LIP SEAL 1
K030 - HOUSING, SAE B 1
K040 - PLUG ASSEMBLY 1
K040A - O-RING 1
K060 - END CAP SEAL 1
K070 - PLUG ASSEMBLY 1
K070A - O-RING 1

Reference:56060110_3 Page:7_4_3
Utilift 6605 B 100022734 #603
Displacement

P020

P022

P010
K050

K049
K047
P
K046

K041

K042

K043
K044
K045

Reference:56060110_4 Page:7_4_4
Utilift 6605 B 100022734 #603
Displacement

Item Part No. Description Standard designation Qty


K041 - CYLINDER BLOCK 1
K042 - WASHER 1
K043 - SPRING 1
K044 - SPRING RETAINER 1
K045 - RETAINING RING 1
K046 - PIN 3
K047 - SLIPPER RETAINER GUIDE 1
K049 - SLIPPER RETAINER 1
K050 - PISTON ASSEMBLY 9
P010 - CYLINDER BLOCK KIT 1
P020 - SERVO PISTON ASSEMBLY, 65cc 1
P022 - PISTON RING 3
P 57625110 OVERHAUL SEAL KIT 1

Reference:56060110_4 Page:7_4_4
Utilift 6605 B 100022734 #603
Fire suppression system

Item Part No. Description Standard designation Qty


35882020 Fire suppression piping

Reference:7_5 Page:7_5
Utilift 6605 B 100022734 #603
Fire suppression piping

5
24 25 24 26
3 22 13 6 23 6

6
6
15
4

15
16 14
27

8 10 17
6 9
19 12

12
1 7 16
2

21 11
20
11 14

Reference:35882020 Page:7_5_1
Utilift 6605 B 100022734 #603
Fire suppression piping

Item Part No. Description Standard designation Qty


1 54927652 POWDER TANK 1
2 54927512 NOZZLE 6
3 54927520 DAS BOARD ACTUATOR 1
4 54944806 GAS CARTRIDGE 1
5 54933403 REMOTE ACTUATOR 1
6 52453230 COUPLING 4-4F3MXS 7
7 35020684 COUPLING R 3/4" + R 1/2" 2
8 52390382 SEAL RING 21X28X1 5 3
9 52450046 COUPLING 8-8F42EDMXS 3
10 52080819 PLUG R1/2 DIN910 58 ZN 3
11 52453073 COUPLING 8-8G4MXS 6
12 52450749 COUPLING 12FMTXS 2
13 52452042 L-FITTING 4R6MXS 1
14 52452307 L-FITTING 6R6MXS 3
15 56789118 HOSE ASSEMBLY S 1/2 S L=0,8M JIC 1
16 56789258 HOSE ASSEMBLY S 1/2 S L=2,0M JIC 1
17 56789076 HOSE ASSEMBLY S 1/2 S L= 0,6M JIC 1
19 56732357 HOSE ASSEMBLY S 3/4 S L=3,0M JIC 1
20 56789035 HOSE ASSEMBLY S 1/2 S L=0,4M JIC 1
21 56789233 HOSE ASSEMBLY S 1/2 S L=1,8M JIC 2
22 56716236 HOSE ASSEMBLY S 1/4 S L=1,8M JIC 1
23 56716350 HOSE ASSEMBLY S 1/4 S L=3,0M JIC 1
24 52453594 COUPLING 4HMTXS 1
25 54927538 SAFETY VALVE 1
26 56716277 HOSE ASSEMBLY S 1/4 S L=2,2M JIC 1
27 45439210 FASTENER 6

Reference:35882020 Page:7_5_1
Utilift 6605 B 100022734 #603
Central lubrication

Item Part No. Description Standard designation Qty


46040630 Grease piping, Carrier
54950050 Grease pump
46045620 Grease piping, NBB3S boom

Reference:7_6 Page:7_6
Utilift 6605 B 100022734 #603
Grease piping, Carrier

1 2

57

3
58 58

56

54

56
35 34

5
56

31 30

53 51 50

55 53 56 54

37 34 36 37
52

34

33 33

55
34 36

54

Reference:46040630 Page:7_6_1
Utilift 6605 B 100022734 #603
Grease piping, Carrier

Item Part No. Description Standard designation Qty


1 54950050 GREASE PUMP 1
2 54950040 PRESSURE OVER LOAD VALVE 1
3 54942487 GREASE DOSE UNIT SSV6 1
4 54943857 GREASE DOSE UNIT SSV8 1
5 54942479 GREASE DOSE UNIT SSV10 1
30 54942495 COUPLING 20
31 54942503 BRASS CONE 20
33 52421039 COUPLING BL-06 M10X1 2
34 52422029 ANGLE COUPLING CL-06 R 1/8 7
35 52435211 EXTENSION FITTING R1/8 2
36 52421013 COUPLING BL-06 R 1/8 2
37 54942925 COUPLING GE 6 LL M6X1 4
50 56571219 HOSE ASSEMBLY 6SP 1/8 6SP L=1,6M 1
51 56571151 HOSE ASSEMBLY 6SP 1/8 6SP L=1,0M 1
52 56571291 HOSE ASSEMBLY 6SP 1/8 6SP L=2,4M 1
53 56571259 HOSE ASSEMBLY 6SP 1/8 6SP L=2,0M 3
54 56571358 HOSE ASSEMBLY 6SP 1/8 6SP L=3,0M 4
55 56571110 HOSE ASSEMBLY 6SP 1/8 6SP L=0,8M 2
56 56571177 HOSE ASSEMBLY 6SP 1/8 6SP L=1,2M 5
57 56571333 HOSE ASSEMBLY 6SP 1/8 6SP L=2,8M 1
58 56571382 HOSE ASSEMBLY 6SP 1/8 6SP L=3,6M 2

Reference:46040630 Page:7_6_1
Utilift 6605 B 100022734 #603
Grease pump

Reference:54950050 Page:7_6_2
Utilift 6605 B 100022734 #603
Grease pump

Item Part No. Description Standard designation Qty


1 - RESERVOIR 1
2 - HOSE 12,5CM 1
3 - STIRRING PADDLE ASSEMBLY 1
4 - WASHER 8,4 1
5 - BEARING RING 2
6 - GROOVED BALL BEARING D 10/26X8 1
7 - O-RING 144X4 2
8 - INTERMEDIATE BOTTOM 1
9 - SHIM 10X16X1,2 1
10 - SNAP RING SW32 2
11 - PRESSURE RING 33X37X13 1
12 - ECCENTRIC 1
13 - HEXAGON SOCKET HEAD SCREW M6X25C 3
14 - WASHER 3
15 - O-RING 6X2 3
16 - HOUSING 1
17 - PUMP ELEMENT WITH ASSEMBLY 1
18 - SEALING RING 22,2X27X1,5 1
19 - CHECK VALVE 1
20 - PRESSURE RELIEF VALVE 1
21 - SOCKET 1
22 - SCREW BZ 3X10 C 8
23 - APPLIANCE PLUG WITH CABLE 1
24 - HOUSING COVER 1
25 - REPAIR KIT: 24 VDC MOTOR INCLUDE PART NO. 7,13,14, 15,27,28,29 1
26 - WOODRUFF KEY 3X5 1
27 - ROTARY SHAFT SEAL BA 10X22X7 1
28 - HYDRAULIC LUBRICATION FITTING AR 1/4 Z 1
29 - 12/24 VDC CONTROL P.B.C.
30 - SEALING PLUG M33X2 1
31 - CLOSURE PLUG M22X1,5X12 2
32 - APPLIANCE PLUG 1 WITH CABLE 1
33 - SOCKET 1 WITH CABLE 1
34 - POWER SUPPLY 1

Reference:54950050 Page:7_6_2
Utilift 6605 B 100022734 #603
Grease piping, NBB3S boom

35
34

35

34 34 35 35

35 52 53

35 57
35
36 54
35
53 36 54

56 55 55 55 55 51
58
2

52 57 55

1
33

55
2

2
30 30

32 31 30
33

55 50

Reference:46045620 Page:7_6_3
Utilift 6605 B 100022734 #603
Grease piping, NBB3S boom

Item Part No. Description Standard designation Qty


1 54943857 GREASE DOSE UNIT 1
2 54942487 GREASE DOSE UNIT 3
3 56620420 COUPLING T1 1/4 L35 1
30 52421765 COUPLING BL-06 R 1/4" 3
31 54942495 COUPLING USZ 6/10 26
32 54942503 BRASS CONE 26
33 54942511 PLUG M10X1 4
34 52435211 EXTENSION FITTING R1/8 6
35 52422029 ANGLE COUPLING CL-06 R 1/8 VOSS 11
36 52411287 COUPLING DLL-06 2
50 56716178 HOSE ASSEMBLY S 1/4 S L=1,2M JIC 1
51 56571358 HOSE ASSEMBLY 6SP 1/8 6SP L=3,0M 1
52 56571177 HOSE ASSEMBLY 6SP 1/8 6SP L=1,M2 2
53 56571193 HOSE ASSEMBLY 6SP 1/8 6SP L=1,4M 2
54 56571234 HOSE ASSEMBLY 6SP 1/8 6SP L=1,8M 2
55 56571110 HOSE ASSEMBLY 6SP 1/8 6SP L=0,8M 11
56 56571078 HOSE ASSEMBLY 6SP 1/8 6SP L=0,6M 1
57 56571151 HOSE ASSEMBLY 6SP 1/8 6SP L=1,0M 3
58 56571259 HOSE ASSEMBLY 6SP 1/8 6SP L=2,0M 1

Reference:46045620 Page:7_6_3